5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Code of Federal Regulations 47 Part 15 — Radio Frequency Devices

Subpart E — Unlicensed National Information Infrastructure Devices

Section 15.407
General Technical Requirements.

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name:
Kind of Equipment:

Frequency Range:

Test Configuration:

(DFS not tested by DLS Electronic Systems Inc.)

ePMP Station 5.1GHz (or 5.2GHz, 5.4GHz or 5.7GHz) Radio
Point-to-Point or Point-to-Multipoint Digital Transmission Transceiver

5160 to 5245 MHz (5.1 GHz xcvr in this report)

5270 to 5330 MHz (5.2 GHz xcvr in reported to the FCC in CFR 47
Part 15 Subpart C Section 15.407 report # 19276)

or 5495 to 5705 MHz (5.4 GHz xcvr reported to the FCC in CFR 47
Part 15 Subpart C Section 15.407 report # 19222)

or 5740 to 5835 MHz (5.7 GHz xcvr reported to the FCC in CFR 47
Part 15 Subpart C Section 15.247 report # 19075)

Stand-alone

Model Number(s): Integrated model: C058900P132A
Connectorized model: C050900C032A
Model(s) Tested: Connectorized model: C050900C032A
Serial Number(s): Connectorized: 000456C560B4
Date of Tests: May & June 2014
Test Conducted For: Cambium Networks
3800 Golf Road, Suite 360
Rolling Meadows, IL 60008, USA
NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product

endorsement by NVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed

inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.

COPYRIGHT NOTICE

This report must not be reproduced (except in full), without the approval of D.L.S. Electronic Systems, Inc.
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DLS/

ELECTRONIC SYSTEMS, INC.

166 South Carter, Genoa City, W1 53128

1.0 Summary of Test Report

Subpart E Section 15.407 Applicable Technical Requirements Tested:

Company: Cambium Networks
Model Tested: C050900C032A
Report Number: 20127

DLS Project: 6620

Section Description Procedure Note | Compliant?
Informative Duty Cycle FCC KDB 789033 D02 General 1 NA
UNII Test Procedures v01
Section I1.B(2)(b)
Informative Emission Bandwidth — | FCC KDB 789033 D02 General 1 NA
26 dB bandwidth UNII Test Procedures v01
Section II.C.1
Informative 99 Percent Occupied FCCKDB 789033 D02 General 1 NA
Bandwidth UNII Test Procedures v01
Section I1.D
15.407(a)(1) Maximum Conducted | FCC KDB 789033 D02 General 1 Yes
Output Power UNII Test Procedures vO1
Section I1.LE(3)(a)
15.407(a)(1) Maximum Power FCCKDB 789033 D02 General 1 Yes
Spectral Density (PSD) UNII Test Procedures vO1
- Conducted Sections II.F & II.LE(2)(b)
15.407(b)(1) Unwanted Emission FCC KDB 789033 D02 General 2 Yes
Levels — Radiated UNII Test Procedures v01
Sections I1.G(1), G(3), G(5), G(6)
Band-Edge & G(6)(c)
15.407(b)(1) Unwanted Emission FCCKDB 789033 D02 General 1 Yes
Levels — RF Conducted UNII Test Procedures vO1
Sections I1.G(1), G(3), G(5), G(6)
Band-Edge & G(6)(c)
15.407(b)(1) & | Unwanted Emission FCCKDB 789033 D02 General 1 Yes
15.407(b)(6) Levels — RF Conducted | UNI Test Procedures v01
Sections IL.G(1), G(2), G(3), G(4),
G(5), G(6) & G(6)(c)
15.407(b)(3) & | Unwanted Emission FCC KDB 789033 D02 General 2 Yes
15.407(b)(6) Levels — Radiated from | UNII Test Procedures vO1
cabinet Sections I1.G(1), G(2), G(3)
15.407(b)6) & | AC Line Conducted ANSI C63.10:2009 3 Yes
15.207(a) Emissions
15.407(h)(2) Dynamic Frequency Not tested by DLS NA
Selection (DFS)

Note 1: RF Conducted emission measurement.

Note 2: Radiated emission measurement.
Note 3: Data included in original test report #19276
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5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

1.0  Summary of Test Report - continued

It was determined that the Cambium Networks ePMP Station 5.1GHz Radio, Connectorized model:
C050900C032A, complies with the requirements of CFR 47 Part 15 Subpart E Section 15.407. The
data demonstrating FCC compliance of the 5.2GHz, 5.4 GHz and 5.7GHz radios is found in D.L.S.
Electronics, Inc. Reports #19276, #19222 and #19075.

2.0 Introduction

In May & June 2014 the ePMP Station 5.1GHz Radio, Model C050900C032A, as provided from
Cambium Networks, was tested to the requirements of CFR 47 Part 15 Subpart E Section 15.407. To
meet these requirements, the procedures contained within this report were performed by personnel of
D.L.S Electronic Systems, Inc.

3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample

Description:

Point-to-Point or Point-to-Multipoint 5.1GHz (or 5.2GHz or 5.4GHz or 5.7GHz) 802.11 fixed
indoor/outdoor transceiver with either 5 MHz or 40 MHz channel bandwidth (20 MHz or 40 MHz
channel bandwidth for the 5.2GHz or 5.4GHz or 5.7GHz radios). The 5.1GHz radio is tested for use
with a 2dBi, 3dBi, or 16dBi antenna for Point-to-Multipoint operation, or for use with a 23dBi or 30dBi
antenna for Point-to-Point operation. OFDM modulation.
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5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Type of Equipment / Frequency Range:

Stand-Alone / 5160 to 5245 MHz (5 MHz bandwidth)  (in this report)
5190 to 5230 MHz (40 MHz bandwidth) (in this report)

5270 to 5330 MHz (5.2 GHz xcvr) reported to the FCC in report # 19276
5495 to 5705 MHz (5.4 GHz xcvr) reported to the FCC in report # 19222
5740 to 5835 MHz (5.7 GHz xcvr) reported to the FCC in report # 19075

Physical Dimensions of Equipment Under Test:

Internal Module Board Length: 6 in. Width: 2.75 in. Height: .75 in.

Power Source:

29 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Phihong power supply model: PSA15M-300(SM)

Internal Frequencies:
940 - 1000 kHz (Switching Power Supply Frequency)
40 MHz, 25 MHz, 4 MHz

Transmit / Receive Frequencies Used For Test Purpose:

5 MHz Channel Bandwidth: Low channel: 5160 MHz (5170 MHz for 23 and 30 dBi
antennas), Middle channel: 5200 MHz,
High channel: 5245 MHz

40 MHz Channel Bandwidth: Low channel: 5190 MHz, Middle channel: 5200 MHz,
High channel: 5230 MHz

Type of Modulation(s):

5 MHz Channel Bandwidth: OFDM: Legacy 54 Mbit/s
40 MHz Channel Bandwidth: OFDM: 802.11n: MCS15

Description of Circuit Board(s) / Part Number:

| SM PC Board | P005310
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DLS/

ELECTRONIC SYSTEMS, INC.

166 South Carter, Genoa City, W1 53128

50  Test Equipment
A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

Company:
Model Tested:
Report Number:

D.L.S. Wisconsin

DLS Project:

Cambium Networks

C050900C032A

20127
6620

- Model Serial Frequency Cal Cal Due
Description | Manufacturer Number Number Range Dates Dates
Receiver Rohde & Schwarz ESI 40 837808/005 20 Hz — 40 GHz 7-23-13 7-23-14
Preamp Ciao CA118-4010 101 1GHz-18GHz 2-14-14 2-14-15
Horn EMCO 3115 6204 1-18GHz 6-5-13 6-5-15
Antenna
High Pass Planar HP8G-7GS- PF1225/0728 7.5-18 GHz 8-14-13 8-14-14
Filter CD-SFF
Preamp Miteq AMF-8B- 438727 18GHz-26GHz 8-12-13 8-12-14
180265-40-
10P-H/S
Horn ETS Lindgren 3116 00062917 18 —40GHz 8-15-13 8-15-15
Antenna
High Pass K&L 11SH10- 8 18-40 GHz 3-6-14 3-6-15
Filter 18000/T40000-
K-K
Preamp Planar PTB-60-2040- PL3292 18-40 GHz 8-12-13 8-12-14
5R0-10-
115VAC-
292FF
20 dB Aceroflex/weinschel 75A-20-12 1071 DC -40 GHz 8-14-13 8-14-14
attenuator
10 dB narda 4768-10 0702 DC —40 GHz 8-14-13 8-14-14
attenuator
2 dB narda 4778-2 9712 DC -26 GHz 8-14-13 8-14-14
attenuator
Power Meter Anritsu ML2487A 6K 00002069 N/A 2-27-14 2-27-15
Peak Power Anritsu MA2491A 031650 50MHz-18GHz 2-28-14 2-28-15
Sensor
Thermal Rohde & Schwarz NRP-Z51 1138.0005.03 DC - 18 GHz 12-12-13 | 12-12-14
Power Sensor -104290-Wq
Low Pass Mini-Circuits VLFX-1125 Uu92600920 30-1000 MHz 8-13-13 8-13-14
Filter
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5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

6.0  Test Arrangements

RF Conducted Emissions Measurement Arrangement:

All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 789033 D02 General UNII test Procedures v01
and ANSI C63.10-2009, unless otherwise noted. Description of procedures and measurements
can be found in Appendix B — Measurement Data. See Appendix A for photos of the test set up.

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to ANSI C63.10-2009, unless otherwise noted. Description of procedures and
measurements can be found in Appendix B — Measurement Data. See Appendix A for photos of
the test set up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

7.0 Test Conditions

Normal Test Conditions:

Temperature and Humidity:
70°F at 39% RH (or noted on the test data)
Supply Voltage:

29 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Phihong power supply model: PSA15M-300(SM)
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5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127
166 South Carter, Genoa City, W1 53128 DLS Project: 6620
8.0  Modifications Made To EUT For Compliance

9.0

No modifications were made to the EUT at the time of test.

Additional Descriptions

Testing was performed at low, mid, and high channels over 2 modulation bandwidths
(5MHz & 40MHz). Only antenna port called Channel 0 was tested. It was determined to
be either the same or worst-case during previous testing.

Emission Designators: SM0x1D, 40M0x1D

Power Settings noted on the test data.

Cambium 5.1GHz Test Software:

1. Atheros Radio Test 2 (ART-GUI), version 2.3, build date: 2014/May/20, CART version 2.29, build
date: 120515, build time: 100000.

2. Tera Term, version 4.74 (SVN#4957), build time: May 31 2012 21:53:11.

3. TFTPD32 version 4.00, build May 8 2011 00:05:37

Documentation for the FCC CFR 47 Part 15.407(a)(1)(i) requirement for the e.i.r.p.
measurements at any elevation angle above 30 degrees will be provided by Cambium
Networks.

Please note that Cambium Networks requested a new model number for the Avenger
Station 5.2GHz (or 5.4GHz or 5.7GHz) Radio on August 22, 2013. The model number
for the 5.7GHz integrated radio was reported as C050900P032A in DLS Report # 19075.
This number has been updated to C058900P132A.

10.0 Results

11.0

Measurements were performed in accordance with FCC Publication KDB 789033 D02 General
UNII test Procedures vO1 and ANSI C63.10-2009. Graphical and tabular data can be found in
Appendix B at the end of this report.

Conclusion

Dynamic Frequency Selection (DFS) testing was not performed by DLS Electronic Systems,Inc.
Otherwise, the ePMP Station 5.1GHz Radio, Model C050900C032A, as provided from
Cambium Networks tested in May & June 2014 meets the requirements of CFR 47 Part 15
Subpart E Section 15.407.
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ompany: ambium Networks
S C Cambium Network
DI s /T\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620
Appendix A — Test Photos

Photo Information and Test Setup:

ItemO: ePMP Station 5.1GHz (or 5.2GHz or 5.4GHz or 5.7GHz) Radio, Model C050900C032A

Radiated Close-Up
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Appendix A — Test Photos

Radiated - Position X

ﬁ ,* V f W \'"'
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S5 Company:
DLS ﬁ\ Model Tested:
ELECTRONIC SYSTEMS, INC. Report Number:

166 South Carter, Genoa City, W1 53128 DLS Project:

Appendix A — Test Photos

Radiated - Position Y
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S5 Company:
DLS ﬁ\ Model Tested:
ELECTRONIC SYSTEMS, INC. Report Number:

166 South Carter, Genoa City, W1 53128 DLS Project:

Appendix A — Test Photos

Radiated - Position Z
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S5 Company: Cambium Networks
DI s ﬁ\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127
166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix A — Test Photos

RFE Conducted / Output Power
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5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B1.0 Duty Cycle of Test Unit

Rule Part:

Test Procedure:

Limits:

Results:

Sample Equations:

Notes:

FCC Section 15.35(c)

FCC KDB 789033 D02 General UNII Test Procedures vO1
Section B(2)(b)

Informative

EUT is continuously transmitting (duty cycle = 100%).

None

No Duty cycle correction factor was applied to measurements for this
device.
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Test Date: 05-27-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII

Test: Duty Cycle during testing

Operator: Craig B / Paul L

5 MHz channel bandwidth; OFDM

RBW =10 MHz VBW = 10 MHz

Mid Channel: Transmit =5.200 GHz 5 MHz BW

Duty cycle factor x = 1.00 = 100%

. Max/Ref Lvl EBW 10 MH=z RF Att 30 JdB
35 JdBm VBW 10 MH=z
15 dBm SWT 1 ms Tnit dBm

35

30

10

-10

-20

-30

-40

-50

-50

Center L.2 GH=z 100 ns/

Date: 27 .MARY.2014 15:11:49



Test Date: 06-05-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII

Test: Duty Cycle during testing

Operator: Craig B / Paul L

40 MHz channel bandwidth; OFDM

RBW =10 MHz VBW = 10 MHz

Mid Channel: Transmit =5.200 GHz 40 MHz BW

Duty cycle factor x = 1.00 = 100%

. Max/Ref Lvl RBW
30 dBm BW
10 dBm SWT

30

10 MH=z
10 MH=z

1 ms

RF Attt

Tnit

20

dBm

20

10

-10

-20

-30

-40

-50

-60

=70

Center L.2 GH=z 100 ns/

Date:

S.JUN.Z2014 09:10:05



5 Company: Cambium Networks
DLS N\ Model Tested: C050900C032A
ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B2.0 Emission Bandwidth — 26 dB bandwidth — conducted

Rule Section: Informative

Test Procedure: FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section C.1 — Emission Bandwidth (EBW)

Description: RBW = approximately 1% of EBW
VBW > RBW
Detector = Peak
Trace mode = max hold

Measure the maximum width of the emission between the lower and upper
frequencies that measure 26 dB below the maximum level of the in-band

emission.
Limit: Informative
Notes: 5 MHz channel bandwidth measurements were taken with Legacy OFDM 54

Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.
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Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.85 MHz

> Max/Ref Lvl Marker 1 [Tl ndpB] REBW 50 kH=z RF Att 30 dB
35 dBm ndB Z2&.00 4B BW 200 kH=z
15 dBm BW 4.854705942 MH=z SWT 7.5 m= Unit ABm
35
30
20
1
- Wﬂgfﬁﬁx

-10

-20

-30

-40

-50

-60

Center 5.16045 GHz 750 kHz/ Span 7.5 MH=z

Date:

28.MAY.2014 08:49:06



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.82 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW 50 kH=z RF ALt 30 dB

35 dBm ndb Z6.00 dB VBW 200 kHz

15 dBm BW 4.82464930 MHz SWT 7.5 ms Unit dBm

20

10

-10

-20

-30

-40

-50

-60

Center 5.20045 GHz 750 kHz/ Span 7.5 MH=z

Date:

28.MAY.2014 08:53:02



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =50 kHz VBW =200 kHz
High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 18

26 dB Emission Bandwidth = 4.79 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW 50 kH=z RF ALt 30 dB

35 dBm ndb Z6.00 dB VBW 200 kHz

15 dBm BW 4.75458918 MHz SWT 7.5 ms Unit dBm

20

10

-10

-20

-30

-40

-50

-60

Center 5.24545 GHz 750 kHz/ Span 7.5 MH=z

Date:

28.MAY.2014 08:56:54



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 12.5

26 dB Emission Bandwidth = 44.73 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW SO0 kH=z RF ALt 20 dB

30 dBm ndb Z6.00 dB VBW Z MHz

10 dBm BW 44.72945892 MH=z SWT 5 ms Unit dBm

30

20

10

=10

-Z0

Y

¥3

-30

-40

-0

-60

=70

Center 5.19 GHz 6 MHzZ/ Span 60 MH=z

Date:

5.JUN.2014 08:26:55



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

26 dB Emission Bandwidth = 44.61 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW SO0 kH=z RF ALt 20 dB

30 dBm ndb Z6.00 dB VBW Z MHz

10 dBm BW 44.60921844 MH=z SWT 5 ms Unit dBm

30

20

10

=10

-Z0

=
rd

-30

-40

-0

-60

=70

Center L.2 GHz 6 MHzZ/ Span 60 MH=z

Date:

5.JUN.2014 08:37:05



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Emission Bandwidth (26 dB) - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

26 dB Emission Bandwidth = 46.89 MHz

> Max/Ref Lvl Marker 1 [Tl ndp] REBW SO0 kH=z RF ALt 20 dB

30 dBm ndb Z6.00 dB VBW Z MHz

10 dBm BW 46.859378758 MH=z SWT 5 ms Unit dBm

30

20

10

=10

-Z0

-30

-40

-0

-60

=70

Center 5.23 GHz 6 MHzZ/ Span 60 MH=z

Date:

5.JUN.2014 08:40:50



5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B3.0 99 Percent Occupied Bandwidth

Rule Section:

Test Procedure:

Description:

Limit:

Notes:

Informative

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section D — 99 Percent Occupied Bandwidth

SPAN = 1.5 to 5 times the OBW
RBW = 1% to 5% of OBW
VBW >3 x RBW

Detector = Peak

Trace mode = max hold

Measure the width of the emission using the 99% power bandwidth function of
the spectrum analyzer

Informative

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.
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Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz VBW =200 kHz

Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18

99% Power Bandwidth = 4.16 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB

35 dBm 9.44 dBn VBW 200 kHz
15 &Bm 5.16149459 GHz SWT 7.5 ms Unit dBm

a5,

. Yi1|[T1] 9.44 dB
5.16149459 GHz
OPH 4.16332/665 MHz
z0 et rpa = S
5.15839840 GHz
1o p YTr [T1] 3.73 dBr
16256172 GHz

F Y

-10

-2Z0

-30

-40

-50

-60

Center H.16045 GH=z 750 kHz/

Date:

Z8.MAY.2014 08:50:26

Span 7.5 MH=z



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks
ePMP 5.1 STA UNII with 2 dBi antenna gain

99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz

Mid Channel: Transmit = 5.200 GHz
Output power setting: 18

VBW =200 kHz

5 MHz BW

99% Power Bandwidth = 4.16 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB
35 dBm 8.61 dBm VBW 200 kHz

15 dBm 5.19961583 GHz SWT 7.5 ms Unit dBm
a5,

. Yi1|[T1] g.61 dBr

.19961583 GHz

OFH .16332665 MHz

20 ey g 411 OFs

.19838337 GHz

1o 1 YTr [T1] 4.55 dBn

NN 4 .20254669 GHz

¥?%J@ﬂ 5

0
-10
-20
-30
-40
-50
-50
—E5

Center LH.20045 GHz 750 kHz/ Span 7.5 MH=z

Date:

Z8.MAY.Z2014

08:54:21



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

05-28-2014

Cambium Networks
ePMP 5.1 STA UNII with 2 dBi antenna gain

99% Occupied Bandwidth - Conducted

Craig B

RBW =50 kHz

High Channel: Transmit = 5.245 GHz
Output power setting: 18

VBW =200 kHz

5 MHz BW

99% Power Bandwidth = 4.15 MHz

y Max/Ref Lvl Marker 1 [T1] RBW 50 kHz RF ALt 30 dB
35 dBm 8.45 dBm VBW 200 kHz

15 oBm 5.24675010 GH=z SWT 7.5 ms Unit dBm
45

. Yi1|[T1] g.45 dBr

5.24674010 GHz

OFH 4.14829659 MHz

20 ey g 24 SF

5.24338337 GHz

1o MT? [T1] 4.14 dBr

T M 5.24753166 GHZ

?;lyMM &“«M\%

0
-10
-20
-30
-40
-50
-50
—E5

Center 5.24545 GH=z 750 kHz/ Span 7.5 MH=z

Date:

Z8.MAY.Z2014

08:58:05



Test Date: 06-05-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: 99% Occupied Bandwidth - Conducted

Operator: Craig B

Comment: RBW =500 kHz VBW =2 MHz
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 12.5

Channel 0:

99% Power Bandwidth = 36.55 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 dBm 5.30 dBm VBW 2 MHz

10 dBm 5.20292585 GH= SWT 5 ms Unit B
30

Yi1|[T1] 85.30 dBr

5.20292585 GHz

z0 ory I6.55310621 MEz

Y71 [T1] -0.08 dBr

10 5.17178357 GHz

YridrTig d.50 dByl

1 [l W M§.20833667 GHz

) ¥,

-10
-20
-30
40
-50
-0
-T0

Center 5.19 GHz & MHzZ/ Span 60 MH=

Date: 5.JUN.2014 08:30:41



Test Date:

Company:

EUT:
Test:
Operator:

Comment:

Channel 0:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

99% Power Bandwidth = 36.67 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 dBm 5.97 dBm VBW 2 MHz

10 dBm 5.21256513 GH= SWT 5 ms Unit B
30

Yi1|[T1] 85.97 dBr

5.2125¢513 GHz

z0 ory 36.67334669 MEz

Y71 [T1] -1.13 deBr

10 . 5.1816¢333 GHz

VT(% 0.40 dBm

TW 09.21833667 GHz

Y

0
-10
-20
-30
40
-50
-0
-T0

Center L.2 GH=z & MHzZ/ Span 60 MH=

Date:

5.JUN.2014 08:38:24



Test Date:
Company:
EUT:
Test:
Operator:

Comment:

Channel 0:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
99% Occupied Bandwidth - Conducted

Craig B
RBW =500 kHz VBW =2 MHz
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

99% Power Bandwidth = 36.67 MHz

y Max/Ref Lvl Marker 1 [T1] REW 500 kHz RF ALt 20 dB
30 dBm 5.58 dBm VBW 2 MHz

10 dBm 5.21791583 GH= SWT 5 ms Unit B
30

Yi1|[T1] 85.58 dBn

5.21791583 GHz

z0 ory 36.67334669 MEz

Y71 [T1] 0.07 dBd

10 5.2116¢333 GHz

v YTr [T1] -0.89 dBr

%WW Mle 24833667 EZ
0
-10
-20
-30
40
-50
-0
-T0

Center L.23 GHz & MHzZ/ Span 60 MH=

Date:

5.JUN.2014 08:42:21



5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B4.0 Maximum Conducted Output Power

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.407(a)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section E(3)(a) Method PM (Measurement using an RF average power meter):
Measurements performed using a wideband RF power meter with a
thermocouple detector

Measure the average power of the transmitter

Add 10 log (1/x), where x is the duty cycle, to the measured power

Add 10 log(N), where N is the number of outputs, for MIMO operation
(according to FCC KDB 662911)

IW (30 dBm) conducted

Limit shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi

For fixed point-to-point access points: Limit shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 23 dBi

Passed

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.

Peak detector output power measurements were also recorded and included in this
test report as requested by Cambium Networks.
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 18.92 dBm + 3 dB (MIMO)
=21.92 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

Ch 0:

Maximum conducted output power = 19.63 dBm + 3 dB (MIMO)
=22.63 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 19.66 dBm + 3 dB (MIMO)
=22.66 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 15.50 dBm + 3 dB (MIMO)
=18.50 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 15

Ch 0:

Maximum conducted output power = 16.34 dBm + 3 dB (MIMO)
=19.34 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 16.67 dBm + 3 dB (MIMO)
=19.67 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 4

Ch 0:

Maximum conducted output power = 4.02 dBm + 3 dB (MIMO)
=7.02 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 4

Ch 0:

Maximum conducted output power = 4.96 dBm + 3 dB (MIMO)
=7.96 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 16

Ch 0:

Maximum conducted output power = 16.99 dBm + 3 dB (MIMO)
=19.99 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 3 — 6 dB external atten. = -3
Ch O:

Maximum conducted output power = -2.72 dBm + 3 dB (MIMO)
=0.28 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 3 — 6 dB external atten. = -3
Ch 0:

Maximum conducted output power = -2.03 dBm + 3 dB (MIMO)
=0.97 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 17 — 10 dB external atten. = 7
Ch 0:

Maximum conducted output power = 8.25 dBm + 3 dB (MIMO)
=11.25 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 0 — 10 dB external atten. =-10
Ch0:

Maximum conducted output power =-10.21 dBm + 3 dB (MIMO)
=-7.21 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 0 — 10 dB external atten. =-10
Ch0:

Maximum conducted output power = -9.49 dBm + 3 dB (MIMO)
=-6.49 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 6 — 10 dB external atten. = -4
Ch 0:

Maximum conducted output power = -2.81 dBm + 3 dB (MIMO)
=0.19 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 12.5

Ch 0:

Maximum conducted output power = 11.89 dBm + 3 dB (MIMO)
=14.89 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 13.95 dBm + 3 dB (MIMO)
=16.95 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 14.28 dBm + 3 dB (MIMO)
=17.28 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 11.5

Ch 0:

Maximum conducted output power = 12.05 dBm + 3 dB (MIMO)
=15.05 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 14.77 dBm + 3 dB (MIMO)
=17.77 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 14.94 dBm + 3 dB (MIMO)
=17.94 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 4

Ch 0:

Maximum conducted output power = 4.62 dBm + 3 dB (MIMO)
=7.62 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 8

Ch 0:

Maximum conducted output power = 9.33 dBm + 3 dB (MIMO)
=12.33 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 11

Ch 0:

Maximum conducted output power = 12.52 dBm + 3 dB (MIMO)
=15.52 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 0.5 — 2 dB external atten. = -1.5
Ch O:

Maximum conducted output power = -1.00 dBm + 3 dB (MIMO)
=2.00 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 3.5 — 2 dB external atten. = 1.5
Ch O:

Maximum conducted output power = 2.67 dBm + 3 dB (MIMO)
=5.67 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 5 — 2 dB external atten. = 3
Ch 0:

Maximum conducted output power = 4.34 dBm + 3 dB (MIMO)
=7.34 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 1 — 10 dB external atten. = -9
Ch 0:

Maximum conducted output power = -8.25 dBm + 3 dB (MIMO)
=-5.25 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 5 — 10 dB external atten. = -5
Ch 0:

Maximum conducted output power = -6.09 dBm + 3 dB (MIMO)
=-3.09 dBm



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 6.5 — 10 dB external atten. = -3.5
Ch 0:

Maximum conducted output power = -2.26 dBm + 3 dB (MIMO)
=0.74 dBm



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 25.01 dBm + 3 dB (MIMO)
=28.01 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18

Ch 0:

Maximum conducted output power = 24.98 dBm + 3 dB (MIMO)
=27.98 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 18

Ch 0:

Maximum conducted output power = 25.00 dBm + 3 dB (MIMO)
=28.00 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 24.80 dBm + 3 dB (MIMO)
=27.80 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 15

Ch 0:

Maximum conducted output power = 25.01 dBm + 3 dB (MIMO)
=28.01 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 15

Ch 0:

Maximum conducted output power = 25.01 dBm + 3 dB (MIMO)
=28.01 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 4

Ch 0:

Maximum conducted output power = 13.94 dBm + 3 dB (MIMO)
=16.94 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 4

Ch 0:

Maximum conducted output power = 14.48 dBm + 3 dB (MIMO)
=17.48 dBm

PEAK DETECTOR
Glrz st Cf 11L.29%0F Z.25dB IS::ZZHEI.
EAZ [Feas
gBm Trigyer
=R dB
" 4.55 m Gating
" )
Aueraging
o 1448m
— Markers
L —
More
L —




Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 16

Ch 0:

Maximum conducted output power = 25.03 dBm + 3 dB (MIMO)
=28.03 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 5

Ch 0:

Maximum conducted output power = 16.23 dBm + 3 dB (MIMO)
=19.23 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 3 — 6 dB external atten. = -3
Ch O:

Maximum conducted output power = 7.08 dBm + 3 dB (MIMO)
=10.08 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 3 — 6 dB external atten. = -3
Ch 0:

Maximum conducted output power = 7.88 dBm + 3 dB (MIMO)
=10.88 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 17 — 10 dB external atten. = 7
Ch 0:

Maximum conducted output power = 18.21 dBm + 3 dB (MIMO)
=21.21 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 0 — 10 dB external atten. =-10
Ch0:

Maximum conducted output power = -3.61 dBm + 3 dB (MIMO)
=-0.61 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 0 — 10 dB external atten. =-10
Ch0:

Maximum conducted output power = -3.38 dBm + 3 dB (MIMO)
=-0.38 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

05-27-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 6 — 10 dB external atten. = -4
Ch 0:

Maximum conducted output power = 6.79 dBm + 3 dB (MIMO)
=9.79 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 12.5

Ch 0:

Maximum conducted output power = 23.94 dBm + 3 dB (MIMO)
=26.94 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 24.84 dBm + 3 dB (MIMO)
=27.84 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 2 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 24.91 dBm + 3 dB (MIMO)
=27.91 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 11.5

Ch 0:

Maximum conducted output power = 22.59 dBm + 3 dB (MIMO)
=25.59 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 24.96 dBm + 3 dB (MIMO)
=27.96 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 3 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 3 dBi
EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 14

Ch 0:

Maximum conducted output power = 25.58 dBm + 3 dB (MIMO)
=28.58 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 4

Ch 0:

Maximum conducted output power = 15.05 dBm + 3 dB (MIMO)
=18.08 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 8

Ch 0:

Maximum conducted output power = 18.50 dBm + 3 dB (MIMO)
=21.50 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 6

Ch 0:

Maximum conducted output power = 16.70 dBm + 3 dB (MIMO)
=19.70 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 11

Ch 0:

Maximum conducted output power = 22.84 dBm + 3 dB (MIMO)
=25.84 dBm

PEAK DETECTOR
Channel
[AMAZ421A B 111.25%[0f 1Z.19 dE | |
Set Up
ERZ [Meas
A
dEm Trigger
Afl===-c — 1
nu I 2-53 ﬂﬂm Gating
fl L
Aueraging
Pk m
22 -84
Markers
I ]
More
- 1




Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 6 dBi

Operating Mode: Point-to-Multipoint; Antenna Gain = 16 dBi
EUT Limit: (30 dBm — (16 dBi— 6 dB) =20 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 6

Ch 0:

Maximum conducted output power = 16.59 dBm + 3 dB (MIMO)
=19.59 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 0.5 — 2 dB external atten. = -1.5
Ch O:

Maximum conducted output power = 9.07 dBm + 3 dB (MIMO)
=12.07 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 3.5 — 2 dB external atten. = 1.5
Ch O:

Maximum conducted output power = 12.16 dBm + 3 dB (MIMO)
=15.16 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 23 dBi

EUT Limit: 30 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 5 — 2 dB external atten. = 3
Ch 0:

Maximum conducted output power = 14.45 dBm + 3 dB (MIMO)
=17.45 dBm
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit: 30 dBm — (30-23) =23 dBm

Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 1 — 10 dB external atten. = -9

Ch 0:

Maximum conducted output power = -3.12 dBm + 3 dB (MIMO)
=-0.12 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 5 — 10 dB external atten. = -5
Ch 0:

Maximum conducted output power = 6.29 dBm + 3 dB (MIMO)
=9.29 dBm
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Test Date:
Company:

EUT:
Test:
Operator:

Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to Point)

Maximum conducted output power — Conducted

Craig B

FCC UNII operating under 15.407

E)3) Measurement using a power meter (PM)

Limit: [15.407(a)(1)]: 30.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit: 30 dBm — (30-23) =23 dBm

High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 6.5 — 10 dB external atten. = -3.5
Ch 0:

Maximum conducted output power = 6.73 dBm + 3 dB (MIMO)
=9.73 dBm
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5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B5.0 Maximum Power Spectral Density (PSD)- Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.407(a)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII)
Devices — Part 15, Subpart E

Section F — Maximum power spectral density (PSD)
Using method E(2)(b) SA-1 for power spectrum

SPAN: set to encompass entire emission bandwidth
RBW =1 MHz

VBW >3 MHz

Number of points > 2 x Span/RBW

Sweep time: auto

Detector = RMS

Sweep: trace average 200 sweeps in RMS mode
Use peak search to find the peak of the spectrum

17 dBm in any 1 MHz band

Limit shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi

For fixed point-to-point access points: Limit shall be reduced by the amount in
dB that the directional gain of the antenna exceeds 23 dBi

Passed

5 MHz channel bandwidth measurements were taken with Legacy OFDM 54
Mbit/s modulation at the lowest, middle, and highest channels of operation.
40 MHz channel bandwidth measurements were taken with MCS15 OFDM
modulation. The EUT was set to transmit continuously with 100% duty cycle.

Page 98 of 540



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.160 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD =11.70 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 40 dB
35 dBm 11.70 dBm BW 3 MH=z
15 dBm L.159512593 GH=z SWT 5 oms Unit dBr
31:
30
20
1
v
10
0
-10
—-20
-30
—40
-50
-60
_&5
Center 5.16055 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 1l4:23:06



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD =12.03 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 30 dB
35 dBm 12.03 dBm BW 3 MH=z
15 dBm L.201426595 GH=z SWT 5 oms Unit dBr
31:
30
20
1
y
10
0
-10
—-20
-30
—40
-50
-60
_&5
Center 5.20045 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:25:20



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW

Output power setting: 18 Channel 0

PSD =11.77 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 30 dB
35 dBm 11.77 dBm BW 3 MH=z
15 dBm 5.24443297 GH=z SWT 5 oms Unit dBr
31:
30
20
jl
¥
10
0
-10
—-20
-30
—40
-50
-60
_&5
Center 5.24545 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:=:27:20



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.160 GHz 5 MHz BW
Output power setting: 4 Channel 0
PSD =-4.31 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm -4.31 dBm VEBW 3 MEZ
5 dBm 5.16l143697 GH=z SWT 5 ms Unit dBm
2 [=4
20
10
o]
jl'
-10
-20
—-30
—-40
—-50
-60
70
_75
Center 5.16045 GH= 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:32:01



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 4 Channel 0
PSD =-2.01 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm -3.31 dBm VEBW 3 MEZ
5 dBm L.20141683 GH=z SWT 5 ms Unit dBm
2 [=4
20
10
0 T
I h 4
-10
-20
—-30
—-40
—-50
-60
70
_75
Center 5.2005 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:35:20



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 12 Channel 0
PSD = 3.98 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm 3.98 dBm VBW 3 MEz
5 dBm 5.24622655 GHz SWT 5 ms Unit dBm
2 [=4
20
10
1
h
0
-10
-Z0
-30
—-40
-50
-60
70
_75
Center 5.24545 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:51:39



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.170 GHz 5 MHz BW
Output power setting: 3 — 6 dB
external attenuator = -3 Channel 0
PSD =-10.97 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 10 4dB
15 JBm -10.97 4Bm VEBW 3 MEZ
-5 dBm 5.17135681 GH=z SWT 5 ms Unit dBm
1 [=4
10
0
1
-10 > 2
—-Z0
-30
—40
-50
—-60
=70
-850
_85
Center 5.17045 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 14:57:20



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 5 MHz BW
Output power setting: 3—6 dB
external attenuator = -3 Channel 0
PSD =-10.22 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 10 4dB
15 JBm -10.22 J4Bm VEBW 3 MEZ
-5 dBm L.2012%659 GH=z SWT 5 ms Unit dBm
1 [=4
10
0
1
—10 ¥
—20
-30
—40
-50
—60
=70
—80
~85
Center 5.2005 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 15:=00:11



Test Date: 05-27-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.245 GHz 5 MHz BW
Output power setting: 17-10dB
external attenuator = 7 Channel 0
PSD =-0.15 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
25 dBm -0.15 dBm VEBW 3 MEZ
5 dBm 5.2444%299 GHz SWT 5 ms Unit dBm
2 [=4
20
10
1
O F
—-10
-20
—30
—-40
-50
-60
70
_75
Center 5.245L5 GH=z 500 kH=z/ Span 5 MH=

Date: 27 .MAY.2014 15:03:57



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 12.5 Channel 0
PSD = -4.64 dBm/MHz
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
30 dBm -4.64 dBm VEBW 3 MEZ
10 dBm L.20166333 GH=z SWT 5 ms Unit dBm
30
20
10
0
1
L . .
-10
-20
-30
—40
-50
—60
—70
Center 5.19% GH=z 4 MH=z/ Span 40 MH=z

Date: 4.JUN.2014 15:=:06:17



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 14 Channel 0
PSD =-2.81 dBm/MHz
y, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 20 dB
30 JBm -2.81 dBm VBW 3 MEz
10 dBm L.20857%1l6 GHz SWT 5 ms Unit dBm
30
20
10
0 1
— e . A
-10
—20
-30
—40
-50
—60
—70
Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date: 4.JUN.2014 15:10:20



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3(MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW
Output power setting: 14 Channel 0

PSD =-2.95 dBm/MHz

s, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 20 dB
30 dBm -2.55 dBm BW 3 MH=z
10 dBm L.24166333 GH=z SWT 5 oms Unit dBr
30
20
10
0 1
S VS — — N |
-10
—-20
- 30
—40
-50
-60
-70
Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date:

4. JUN.2014 15:13:52



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz

RBW =1 MHz VBW =3 MHz

Detector = RMS Trace = AVG

Sweep Time = Auto Sweep counts =200

Low Channel: Transmit = 5.190 GHz 40 MHz BW

Output power setting: 4 Channel 0

PSD =-13.08 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 10 4dB
10 dBm -13.08 dBm BW 3 MH=z
0 dBm L.20030060 GH=z SWT 5 oms Unit dBr
10
0
-10 4+
] S U N, SO
—-20
- 30
—40
-50
—-&0
-70
—-80
-50
Center 5.19% GH=z 4 MH=z/ Span 40 MH=z

Date:

4. JUN.2014 15:17:20



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)

F) PSD
Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 8 Channel 0
PSD =-8.22 dBm/MHz
, Max/Ref Lvl Marker 1 [T1] RBW 1 MHE=Z RF ALt 10 4dB
10 JBm -8.22 dBm VEBW 3 MEZ
0 dBm 5.210%4188 GH=z SWT 5 ms Unit dBm
10
0
1
eI
-10
—20
-30
—40
-50
—G0
-70
—80
-40
Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date: 4.JUN.2014 15:19:28



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(1)]: 17 — 3 (MIMO) — 10 (amount greater than 6)
=4 dBm/MHz

RBW =1 MHz VBW =3 MHz

Detector = RMS Trace = AVG

Sweep Time = Auto Sweep counts =200

High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 11 Channel 0

PSD =-5.25 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 10 4dB
10 dBm -5.25 dBm BW 3 MH=z
0 dBm L.24022044 GH=z SWT 5 oms Unit dBr
10
0
1
— | Lonsr T |
-10
—-20
- 30
—40
-50
—-&0
-70
—-80
-50
Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date: 4.JUN.2014 15:221:43



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 0.5 — 2 dB external atten. = -1.5

Channel 0

PSD =-18.50 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 10 4dB

10 dBm -152.50 dBm BW 3 MH=z

0 dBm L.20190381 GH=z SWT 5 oms Unit dBr
10

0
-10
1
.

-20 i
- 30
—40
-50
—-&0
-70
—-80
-50

Center 5.19% GH=z 4 MH=z/ Span 40 MH=z

Date: 4.JUN.2014 15:234:17



Test Date:
Company:

EUT:
Test:

Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW

Output power setting: 3.5 — 2 dB external atten. = 1.5
Channel 0

PSD =-14.89 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 10 4dB
10 dBm -14.8%9 dBm BW 3 MH=z
0 dBm L.21182365 GH=z SWT 5 oms Unit dBr
10
0
-10
!
PR BRI,
—-20
- 30
—40
-50
—-&0
-70
—-80
-50
Center 5.2 GH=z 4 MH=z/ Span 40 MH=z

Date:

4. JUN.2014 15:28:47



Test Date:
Company:

EUT:
Test:

Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain (Point-to-Point)
Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit:[15.407(a)(1)(i)]: 17 — 3 (MIMO) = 14 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 5 - 2 dB external atten. = 3
Channel 0

PSD =-13.25 dBm/MHz

,, Max/Ref Lvl Marker 1 [T1] REW 1 MHE=Z= RF ALt 10 4dB
10 dBm -13.25 dBm BW 3 MH=z
0 dBm L.24150301 GH=z SWT 5 oms Unit dBr
10
0
-10 T
. 2
—-20
- 30
—40
-50
—-&0
-70
—-80
-50
Center 5.23 GH=z 4 MH=z/ Span 40 MH=z

Date:

4.JUN.2014 15:26:26



Test Date: 06-05-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to-Point)

Test: Peak Power Spectral Density - Conducted

Operator: Craig B

Comment: FCC UNII operating under 15.407(a)(1)
F) PSD
Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the

antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz
RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Low Channel: Transmit = 5.190 GHz 40 MHz BW
Output power setting: 1 — 10 dB external atten. = -9
Channel 0
PSD =-24.23 dBm/MHz

® Max/Ref Lvl Marker 1 [T1] RBW 1l MH= RF ATt 10 4B

10 dBm -24.23 dBm VBW 3 MH=z
0 dBm 5.20014028 GH=z SWT 5 ms Unit dBm
-20 T
e N e _‘!-""-"
90 Center 5.19 GHz 4 MHz/ Span 40 MH=z

Date:

5.JUMN.2014 13:04:02



Test Date: 06-05-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to-Point)
Test: Peak Power Spectral Density - Conducted

Operator: Craig B
Comment: FCC UNII operating under 15.407(a)(1)
F) PSD
Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)
Operating Mode: Point-to-Point; Antenna Gain = 30 dBi
EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
Mid Channel: Transmit = 5.200 GHz 40 MHz BW
Output power setting: 5 — 10 dB external atten. = -5

Channel 0

PSD =-19.22 dBm/MHz

S, Max/Ref Lvl Marker 1 [T1] REW 1 MHZz RF ALt 10 dB
10 dBm -19.22 dBm VBW 3 MHZ
0 dBm 5.20997596 GHz SWT 5 ms Unit dBm
10
0
-10
1
20 . S
-30
-40
-30
-60
-70
-80
-390
Center 5.2 GHz 4 MHz/ Span 40 MH=z

Date: 5.JUN.2014 13:01:46



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-05-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain (Point-to-Point)

Peak Power Spectral Density - Conducted

Craig B

FCC UNII operating under 15.407(a)(1)

F) PSD

Limit: [15.407(a)(1)]: 17.0 dBm conducted, reduced 1 dB for every dB the
antenna gain exceeds 23 dBi (Point-to-Point)

Operating Mode: Point-to-Point; Antenna Gain = 30 dBi

EUT Limit:[15.407(a)(1)(i)]: 17 — (30-23) — 3 (MIMO) =7 dBm/MHz

RBW =1 MHz VBW =3 MHz
Detector = RMS Trace = AVG
Sweep Time = Auto Sweep counts =200
High Channel: Transmit = 5.230 GHz 40 MHz BW

Output power setting: 6.5 — 10 dB external atten. = -3.5
Channel 0

PSD =-18.56 dBm/MHz

%, Max/Ref Lwvl Marker 1 [T1] RBW 1 MH=z RF Att 10 dB
10 dBm -18.56 dBm VBW 3 MHz
0 dBm 5.24150301 GH= SWT 5 ms Unit dBm
10
a
-10
1
SR, J
-20
-30
-40
-50
-60
=70
-80
-50
Center 5.23 GHz 4 MH=zZ/ Span 40 MH=z

Date:

5.JUN.2014 13:06:07



5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B6.0 Unwanted Emission Levels — Radiated Band-Edge - (Cabinet Radiated)
(antenna ports 50-Ohm terminated)

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Sections 15.407(b)(1)

FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for Compliance
Testing of Unlicensed National Information Infrastructure (U-NII) Devices — Part 15,
Subpart E

Section G — Unwanted emission measurement

Section G(1) — Unwanted emissions in the restricted bands

Section G(3) — General Requirements for Unwanted Emissions Measurements

Section G(5) — Procedure for Unwanted Maximum Emissions Measurements above 1000 MHz
Section G(6) — Procedure for Average Unwanted Emissions Measurements Above 1000 MHz
Section G(6)(c) — Method AD - Average Detection method

Per 789033 D02 General UNII Test Procedures v01, section G(2)(c): “an out-of-
band emission that complies with both the peak and average limits of 15.209 is not
required to satisfy the -27 dBm/MHz or -17 dBm/MHz maximum emission limit.”

Measure the band-edge emission level using the following settings:
PEAK measurements:

RBW =1 MHz

VBW >3 MHz

Detector = peak

Sweep time = auto

Trace mode = max hold
AVERAGE measurements:

RBW =1 MHz

VBW >3 MHz

Detector = RMS

Sweep time = auto

Trace mode = trace average 200 traces

Peak and Average limits of 15.209, were used instead of the -27 dBm/MHz limit of FCC
Part 15.407(b)(1).

Passed

Notes: 5 MHz channel bandwidth measurements were taken with Legacy OFDM 54 Mbit/s modulation
at the lowest, middle, and highest channels of operation. 40 MHz channel bandwidth
measurements were taken with MCS15 OFDM modulation. The EUT was set to transmit
continuously with 100% duty cycle.

Tested with both output antenna ports terminated with 50 Ohm terminations. 5 MHz channel
bandwidth output power setting in test software was set to 18.0. 40 MHz channel bandwidth
output power setting in test software was set to 16.0.
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Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 53.52 dBpV/m VBW 3 MHZ
72 dB* 5.14801603 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
L 01 74 |aB*
70
50
1
VTS 4N
50
40
30
20
10
FL
2
Center 5.15 GHz o MHz/ Span o0 MH=

Date:

23.MAY.2014 13:16:1¢6



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* Lo.6d dBuv/m VEBW 3 MH=Z
72 dB* 6.98797595 GH=z SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70

60

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:15:18



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.81 dBpV/m VBW 3 MHZ
72 dB* 5.15000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—Dz 54 |[dB*
50
I,
40
30
20
10
FL
2
Center 5.15 GHz o MHz/ Span o0 MH=

Date:

23.MAY.2014

13:12:19



Horizontal:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:13:11



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 53.73 dBuvV/m VBW 3 MEZ
72 dB* 5.13743487 GH=z SWT 5 ms Unit dBpv ./ m
102
S0
80
L 01 74 |aB*

70

60

50

40

30

20

10

Center

Date:

5.15 GHz o MHz/

23.MAY.2014 13:50:04

Span o0 MH=



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* L6.53 dBuv/m VEBW 3 MH=Z
72 dB* 6.1462925% GH=z SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70

60 +

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:48:58



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.27 dBpV/m VBW 3 MEZ
72 dB* 5.15000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—Dz 54 |[dB*
50
NPR P— JR— J— NN R —
40
30
20
10
FL
2

Center 5.15 GH=z o MHzZ/

Date: 23..MAY.2014 13:44:20

Span o0 MH=



Vertical:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10

]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:46:086



Test Date: 05-23-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports

Test: Operating Band-edge Measurement — Radiated from cabinet

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4

High Channel Transmit = 5.245 GHz
5 MHz BW
Peak limit = 74 dBuV/m at 3 meters

Output power setting: 18
Band-edge = 5.350 GHz

Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 55.93 dBuv/m WVEW 3 MH=Z
72 dB* 5.41838677 GH=z SWT 5 ms Unit dABuv/m
102
S0
80
—D1l V4ide*
70
60 T
50
40
30
20
10
Fl2
2
Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 13:24:52



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 55,90 dBuv/m VEBW 3 MH=Z
72 dB* 6.299895980 GH=z SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70

60

50 Ei}&

40

30

20

10
Fz

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:23:49



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.99 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—DZ2 54 idBr
50
40 [ N —
30
20
10
FE
2
Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014

13:21:47



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,01 dBpv/m VEBW 3 MH=Z
72 dB* 6.14358717 GH=z SWT 15 ms Unit dABuv/m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10
Fz

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:22:36



Test Date: 05-23-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports

Test: Operating Band-edge Measurement — Radiated from cabinet

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4

High Channel Transmit = 5.245 GHz
5 MHz BW
Peak limit = 74 dBuV/m at 3 meters

Output power setting: 18
Band-edge = 5.350 GHz

Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 55.10 dBpv/m WVEW 3 MH=Z
72 dB* 5.37930862 GH=z SWT 5 ms Unit dABuv/m
102
S0
80
—D1l FdldB*
70
60
50
40
30
20
10
Fl2
2
Center 5.35 GHz 25 MH=z/ Span 250 MH=z

Date: 23..MAY.2014 13:34:51



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 57 .47 dBuv/m VEBW 3 MH=Z
72 dB* 6.94243487 GH=z SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70

Ly

60

50

40

30

20

10
Fz

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:35:39



Test Date: 05-23-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 41.85 dBpV/m VBW 3 MEZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
S0
80
70
50
—Dz pdldB*
50
40 ' WWW ]
30
20
10
FE
2

Center 5.35 GHz 25 MH=z/

Date: 23..MAY.2014 13:37:33

Span 250 MH=z



Vertical:

Max/Ref Lwvl REBW 1 MH=Z RF Att 0 dB
10z dB* VEBW 3 MH=z
72 dB* SWT 15 ms Unit dBpv ./ m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10

Fz

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 23..MAY.2014 13:36:4¢6



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 58.90 dBpV/m VBW 3 MHZ
72 dB* 5.149759%52 GH= SWT 5 ms Unit dBpv ./ m
102
Y[ TTI] 5E.00 dEpV/n
5.14975952 GH=
50 V2| L 8 G T B /1
5%9 000000 GHz
80
L 01 74 |aB*
70
50 .
50
40
30
20
10
FL
2
Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date

13.JUN.2014 11:28:16



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 57.05 dBpuv/m VEBW 3 MH=Z
72 dB* 6.81963528 GH= SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70
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60

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 11:29:47



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 75.12 dBuvV/m VBW 3 MHZ
72 dB* 5.19000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT TE.1Z dEpv/n
5.15000000 GH=z
50 Vi1l[T1] 45,20 dBpv/m
5.15000000 GH=z
80 ME{
70
50
—Dz 54 |[dB*

50

40

30

20

10

Date

Center

5.15 GHz 12 MH=z/ Span 120 MHz

13.JUN.2014 11:26:32



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 46.00 dBpv/m VEBW 3 MH=Z
72 dB* 6.96392786 GH= SWT 15 ms Unit dABuv/m

10z

S0

80

70

60

—DZ 54 |[dB*

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 11:31:06



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 57.95 dBpV/m VBW 3 MHZ
72 dB* 5.15000000 GH= SWT 5 ms Unit dBpv ./ m
102
Y[ TTI] 57.05 dEpv/n
5.15000000 GH=z
50 Y2llTl) 86,23, dBpv /1
5853000000 GH=z
80
L 01 74 |aB*
70
50 j@éﬁyﬁy
50
40
30
20
10
FL
2
Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date

13.JUN.2014 10:54:14



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* S7.00 dBuv/m VEBW 3 MH=Z
72 dB* 6.9398759746 GH= SWT 15 ms Unit dABuv/m

10z

S0

80

—D1l 74 |dB*
70

L

60

50

40

30

20

10
]

Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 10:56:27



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 16
40 MHz BW Band-edge = 5.150 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 46.10 dBpV/m VBW 3 MHZ
72 dB* 5.15000000 GHz SWT 5 ms Unit ABpv/m
102
Y[ TTI] 76-.10 dBpv/o
5.15000000 GH=z
50 YzllT1] 74.44 dBUV./o
5.15000000 GH=z
80
70
50
—Dz 54 |[dB*

50

40

30

20

10

Date

Center

5.15 GHz 12 MH=z/ Span 120 MHz

13.JUN.2014 10:52:55



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 46.03 dBpv/m VEBW 3 MH=Z
72 dB* 6.96392786 GH= SWT 15 ms Unit dABuv/m

10z
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70

60

—DZ 54 |[dB*

50
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 10:57:53



Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Peak limit = 74 dBuV/m at 3 meters
Horizontal:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 53.41 dBuv/m VBW 3 MEZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m

10z

TZI1T1] 53.47 dBuv/
5.35000000 GH=z

90 W 71|[T1] 88.99 dBuv/m

5.23000000 GH=z

80

_3L 74 |dB*
70

60

50

40

30

20

10

Center 5.35 GHz 30 MH=z/ Span 300 MH=z

Date: 13.JUN.2014 11:17:35



Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 57.45 dBuv/m WVEW 3 MH=Z
72 dB* 6.95190381 GH=z SWT 15 ms Unit dABuv/m
102
TIIT1] 57 .45 JdBuV/ o
6.95190381 GH=z
S0
80
—D1l 74 |[dB*
70
60 1
50
40
30
20
10
Fz
2
Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 11:18:48



Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Horizontal:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 42.37 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 4737 dBpv/o
5.35000000 GH=z
50 Vi1l[T1] 76.90 dBUV./o
5.23000000 GH=z
80 %

. |

60

T?L 54 |cB*
50

40

30

20

10

Center 5.35 GHz 30 MH=z/ Span 300 MH=z

Date: 13.JUN.2014 11:16:19
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10

Date

Horizontal:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45.97 dBpv/m WVEW 3 MH=Z
72 dB* 6.97595190 GH=z SWT 15 ms Unit dABuv/m
TIIT1] 45,97 JdBpv /o
G.97595190 GH=z
—D2 54 |dB*
il
Fz
Start 1 GH=z 00 MH=z/ Stop V7 GHz

13.JUN.2014

11:19:59



Test Date: 06-13-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Peak limit = 74 dBuV/m at 3 meters
Vertical:
5, Max/Ref TLwl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
Y 102 a 53.85 dBuvV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 53,85 dEpv/n
5.35000000 GH=z
50 Vi1l[T1] 85,82 dBuv/m

mﬁ 5.23000000 GHz
80

—Ejfl 74 |aB*
F0

60

50

40

30

20

10

Center 5.35 GHz 30 MH=z/ Span 300 MH=z

Date: 13.JUN.2014 11:03:59



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 7,29 dBuv/m VEBW 3 MH=Z
72 dB* 6.97595190 GH=z SWT 15 ms Unit dABuv/m
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—D1l 74 |dB*
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 11:04:5¢



Test Date: 06-13-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII 50 Ohm terminations on antenna ports
Test: Operating Band-edge Measurement — Radiated from cabinet
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 sweeps
Channels 0 and 1 both active ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 16
40 MHz BW Band-edge = 5.350 GHz
Average limit = 54 dBuV/m at 3 meters
Vertical:
> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
102 dB* 42.24 dBpV/m VBW 3 MHZ
72 dB* 5.35000000 GH= SWT 5 ms Unit dBpv ./ m
102
YT 47.24 dBpv/o
5.35000000 GH=z
50 Vi1l[T1] 74.74 dBuvV/o
5.23000000 GH=z
17
70
50
—?& 54 |dB*
50
S S . SE—
40
30
20
10
FE
2

Center 5.35 GHz 30 MH=z/

Date: 13.JUN.2014 11:02:43

Span 300 MH=z



Vertical:

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
102 4dB* 45,96 dBpv/m VEBW 3 MH=Z
72 dB* 6.96392786 GH= SWT 15 ms Unit dABuv/m
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Start 1 GH=z 00 MH=z/ Stop V7 GHz

Date: 13.JUN.2014 11:06:22



5 Company: Cambium Networks
DI s N\ Model Tested: C050900C032A

ELECTRONIC SYSTEMS, INC. Report Number: 20127

166 South Carter, Genoa City, W1 53128 DLS Project: 6620

Appendix B — Measurement Data

B7.0

Unwanted Emission Levels — Band Edge - RF Conducted

Rule Section: Sections 15.407(b)(1)

Test Procedure: FCC KDB 789033 D02 General UNII Test Procedures vO1 — Guidance for Compliance Testing of

Limits:

Notes:

Unlicensed National Information Infrastructure (U-NII) Devices — Part 15, Subpart E

Section G(1) — Unwanted emissions in the restricted bands

Section G(3) — General Requirements for Unwanted Emissions Measurements

Section G(5) — Procedure for Unwanted Maximum Emissions Measurements Above 1000 MHz
Section G(6) — Procedure for Unwanted Average Emissions Measurements Above 1000 MHz
Section G(6)(c) — Method AD - Average Detection Method

Section G(3)(d)(ii) — Integration Method

Peak measurements above 1000 MHz

RBW =1 MHz

VBW >3 MHz

Detector = peak

Sweep time = auto

Trace mode = max hold
Average measurements above 1000 MHz (required for peak emissions that are above the average limits) —
Method AD (Average Detection)

RBW =1 MHz

VBW >3 MHz

Detector = RMS (span/(# of points in sweep) < RBW/2)

Averaging type = power

Sweep time = auto

Trace mode = trace average 100 sweeps; increased by a

factor of (1 / duty cycle)

For a duty cycle less than 98%, add 10 log (1/duty cycle)
Integration Method

Set RBW = 100 kHz

Set VBW >3 x RBW

Perform band-power integration across the 1 MHz bandwidth in which the emission level is to be

measured.
EIRP calculation:

Add upper bound on out-of-band antenna gain to measured

antenna port conducted emission power. (This is the maximum in-

band gain or 2 dBi, whichever is greater)

Add 10 log(N), where N is the number of output, for MIMO operation
Field strength calculation:

Above | GHz: E (dBuV/m) = EIRP (dBm) — 20 log (d{meters}) + 104.77

Inside restricted bands: Peak and Average limits of FCC Part 15.209
5 MHz channel bandwidth measurements were taken with Legacy OFDM 54 Mbit/s modulation at the
lowest, middle, and highest channels of operation. 40 MHz channel bandwidth measurements were taken

with MCS15 OFDM modulation. The EUT was set to transmit continuously with 100% duty cycle.

Included in this "band edge" section of the report are charts showing compliance to the entire restricted
band nearest the EUT's operating band edge frequency.
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-15-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3dB (MIMO) =-26.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
20 dBm -34.40 dBm VBW 3 MHz
0 dBm 5.14669339 GHz SWT 5 ms unit dBm
2
-1 / \\
i i \
D1 -24.2 dBm

Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 15.MAY.2014 15:46:41



20 dBm -39.88 dBm VBW 3 MHz
0 dBm 5.08128257 GHz SWT 5 ms unit dBm

<é%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

D1 -24.2 dBm

-3
» 3 f \/h
-5 ! %'J\JWM
AW
-]
6 WW\WWW
-7
F1

8 |

Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 15.MAY.2014 15:47:54



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-15-2014

Cambium Networks

ePMP 5.1 STA UNII with 2 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 18

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
10 dBm -46.69 dBm VBW 3 MHz
0 dBm 5.14669339 GHz SWT 5 ms Unit dBm
1 F
-1 / \\
-2 \
-3 / \\
-4
D1 -44.2 dB ! /
—D1 -4§. m
. _,‘,v\ 7 =
/ﬂ_,/ N
MWM
-6
-7
-8
AL
-9
Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 15.MAY.2014 15:43:28



Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

10 dBm -50.02 dBm VBW 3 MHz

0 dBm 5.07991984 GHz SWT 5 ms Unit dBm
1
-1
-2
-3
-4

—D1 -4€.2 dBm T
i ' J UV
-6 A JM

T
| e
E——
-7 BT e
-8
F1

9 |

Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 15.MAY.2014 15:44:33



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
30 dBm -44.65 dBm VBW 3 MH=Z
10 JdBm 5.404365%68 GH=z SWT 5 ms Unit dBr

30

20

10

-10

-20

—D1)-24d.E dBm

-30

-40

=50

-60

=70

Start 5.2Z5 GH=z 23.5 MH=z/ Stop 5.46 GHz

Date: 16.MAY.2014 15:08:00



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 18
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
-3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 30 dBm -55.58 dBm VBW 3 MHz
10 dBm 5.40625344 GH=z SWT 5 ms Unit dBrm

30

20

10

-10

-Z0

-30

-40

D2z —gﬂz dpm
-50

-&0

=70

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 15:06:49



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 15
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
20 dBm -36.89 dBm VBW 3 MHz
-10 dBm 5.14633267 GHz SWT 5 ms unit dBm

1 r
||l

5 D1 -27.2 dBm /M/ ”U\
1
—4 V“M’\Lﬁ \v\\‘ad\ NWI

Center 5.15 GHz 6 MHz/ Span 60 MHz
Date: 15.MAY.2014 15:19:02



Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
20 dBm -40.34 dBm VBW 3 MHz

-10 dBm 5.08092184 GHz SWT 5 ms unit dBm
2
1
-1
-2

D1 -27.2 dBm
-3

1

-4 J\/ T
5 VTTNTTY WU AT TN FUNTIVIYYY PV Y P VOOV P W) STV OV
-6
-7

-8

F1

Start 4.5 GHz

Date:

15.MAY.2014 15:19:41

68 MHz/

Stop 5.18 GHz



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 15
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
20 dBm -49.16 dBm VBW 3 MHz
-10 dBm 5.14645291 GHz SWT 5 ms Unit dBm

—

-4

D2 [-47.2 dBm 1 /
5 e . A N

b A e et~
-6
-7

HL

-8

Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 15.MAY.2014 15:16:00



<%%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

20 dBm -51.25 dBm VBW 3 MHz
-10 dBm 5.08240481 GHz SWT 5 ms Unit dBm
2
1
-1
-2
-3
-4
——D2 |-47.2 dBm T
) Hawﬁkhww/
Mm_,w-ﬂ/\-'—‘—”'
-6
-7
F1
8 |
Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 15.MAY.2014 15:17:41



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 15
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
30 dBm -44.7% dBm VBW 3 MH=Z
10 JdBm 5.40719533 GH=z SWT 5 ms Unit dBr

30

20

10

-10

-20

—D1 [-27.12 dBm

-30

-40

-60

=70

Start 5.2Z5 GH=z 23.5 MH=z/ Stop 5.46 GHz

Date: 16.MAY.2014 14:4%9:16



Test Date: 05-15-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 15
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 30 dBm -55.94 dBm VBW 3 MHz
10 dBm 5.40436%68 GCH=z SWT 5 ms Unit dBrm
30
20
10
o]
-10
-Z20
-30
-40
D2 L7.2 dBm
-50
1
i
T2
-70
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 14:47:46



Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 4
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
10 dBm -46.57 dBm VBW 3 MHz
-10 dBm 5.14681363 GHz SWT 5 ms unit dBm

/WMN

. [

Center 5.15 GHz 6 MHz/ Span 60 MHz
Date: 16.MAY.2014 10:25:49



<é%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

10 dBm -51.14 dBm VBW 3 MHz

-10 dBm 5.08089178 GHz SWT 5 ms unit dBm
1
-1
-2
-3
-4 B+ 140-—2——-dBm
N WAj/\J'\

wivkvaﬂuMLAM““NVKAMW”“NmJ“M”MAJ““A
-6
-7
-8
F1

9 |

Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 16.MAY.2014 10:24:48



Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.160 GHz Output power setting: 4
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
10 dBm -60.22 dBm VBW 3 MHz
-10 dBm 5.14630261 GHz SWT 5 ms Unit dBm

H

Center 5.15 GHz 6 MHz/ Span 60 MHz
Date: 16.MAY.2014 10:22:15



<%%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

10 dBm -61.84 dBm VBW 3 MHz
-10 dBm 5.08089178 GHz SWT 5 ms unit dBm
1
-1
-2
-3
-4
-5
-60—B1+—64-—2—dBm ‘j\’w
MFV_/_MMN—v—v—A
-7
-8
F1
_9 |
Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 16.MAY.2014 10:23:41



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 10-6dB
external atten. =4
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
20 dBm -48.36 dBm VBW 3 MHz
0 dBm 5.11262425 GH=z SWT 5 ms Unit dBrm
20
10
a
-10
-20
-30
-4 0 =B+ S Hre
1
v
-50
-50
-70
Fl
-80
Start 4.5 GHz 76.75 MHz/ Stop 5.2675 GH=z

Date: 16.MAY.2014 15:21:26



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 10-6dB
external atten. =4
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 20 dB
20 dBm -60.57 dBm VBW 3 MH=Z
0 dbBm 5.12116232 GH=z SWT 5 ms Unit dBr

20

10

-10

-2z0

-30

-40

=50

—s0l—p GO B L}kj

=70

Fl

-80

Start 4.5 GHz 76.75 MHz/ Stop 5.2875 GHz

Date: 16.MAY.2014 15:23:38



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-16-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.245 GHz Output power setting: 28-10dB
external atten. = 18

5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm ~51.04 dBm VBW 3 MHz
5 dBm 5.14937%76 GH=z SWT 5 ms Unit dBrm
25
20
10
0
-10
-20
-30
- 40—+ g =
1
-50
-60
=70 g
_75
Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 14:22:19



25 dBm
5 dBm

Max/Ref Lwvl Marker 1 [T1]

REW

-50.65% dBm VBW
5.0844¢685%4 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 20 dB

Unit dBm

10

-10

-2z0

-30

-40b5

1T
COITT

He
W

=50

-60

VP T

=70

_75

Start 4.5 GHz

Date: l6.MATY.2014

14:23:04

68 MHz/

Stop .18 GH=z



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 28-10dB
external atten. = 18
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm —63.06 dBm VBW 3 MHz
5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
25
20
10
0
-10
-20
-30
-40
-50
-60 + ot =HHr
. A
-70 i
—-75
Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 14:21:27



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 20 dB
25 dBm -60.36 dBm VBW 3 MHZz
5 dBm 5.0853%93830 CH=z SWT 5 ms Unit dBm

10

-10

-2z0

-30

-40

=50

o
—

-75 |
Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: l6.MATY.2014 14:15%:556



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-16-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.245 GHz Output power setting: 28-10dB
external atten. = 18

5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm ~50.37 dBm VBW 3 MHz
5 dBm 5.36534068 GH=z SWT 5 ms Unit dBrm

10

-10

-20

-30

=50

—:m}mu 4

-60

=70

_75

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 14:30:01



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna assembly gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 18-10dB
external atten. = 8
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna
assembly gain — 3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 20 dB
¥ 25 dBm —62.16 dBm VBW 3 MHz
5 dBm 5.44022044 GH=z SWT 5 ms Unit dBrm

10

-10

-20

-30

-40

=50

-60 i L
. DA
F2
-70
_ 75
Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 14:28:49



Test Date: 05-16-2014
Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.170 GHz Output power setting: 3 — 6 dB
external attenuator = -3
5 MHz BW Band-edge = 5.150 GHz
Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm
Max/Ref Lvl Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
@ 15 dBm -58.92 dBm VBW 3 MHz
-5 dBm 5.14993988 GHz SWT 5 ms Unit dBm

&

—D1 -47.2 dBm /J‘, \L\

-5 // \\M
1 N)MW
_60k AdM . .
MWN _WWW

-7
-8 = i
-8

Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2014 11:16:21



Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
15 dBm -57.03 dBm VBW 3 MHz
-5 dBm 5.08997996 GHz SWT 5 ms unit dBm
1
1
-1
-2
-3
-4
D1 -47.2 dBm
- 1
l f\J
-6 |
KYTWAAY V)
A A A A I I
-7
-8 Ft
8 |

Start 4.5 GHz

Date:

16.MAY.2014 11:17:05

68 MHz/

Stop 5.18 GHz



Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.170 GHz Output power setting: 3 — 6 dB

external attenuator = -3

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB
15 dBm -71.18 dBm VBW 3 MHz
-5 dBm 5.15000000 GHz SWT 5 ms uUnit dBm

. [\

D2 -67]-2 dBm \\

Center 5.15 GHz 6 MHz/ Span 60 MHz
Date: 16.MAY.2014 11:31:09



15 dBm -67.96 dBm VBW 3 MHz
-5 dBm 5.09140281 GHz SWT 5 ms unit dBm

@ Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 10 dB

-2
-3
-4
-5
-6
1
D2 -67.2 dBm i IAU
-7
—J
_’_,_,—/‘-"A_-‘«J“”—'—W'—‘W WM
_,—A-fv-'*—"__’_'_h_'_’_ﬁ
-8 po— | =a
L
-8 |
Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 16.MAY.2014 11:32:02



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 3—6dB
external attenuator = -3
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 10 dBm -54.82 dBm VBW 3 MHz
—-10 dBm 5.12138277 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

—D1 -47.2 dBm
-50

-60

=70

-80

Fl

-80

Start 4.5 GHz 76.75 MHz/ Stop 5.2675 GH=z

Date: 16.MAY.2014 15:41:39



Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 3—6dB

external attenuator = -3

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 10 4B
10 dBm -67.3% dBm VBW 3 MH=Z

=10 dBm 5.12138277 GH=z SWT 5 ms Unit dBr
10

o]
-10
-Z20
-30
-40
-50
-&60

1

D2 -67.2 dEm y é@
-70a
-80

F1l

-g0

Start 4.5 GHz 76.75 MHz/ Stop 5.2875 GHz

Date: 16.MAY.2014 15:40:39



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 17-10dB
external attenuator =7
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm ~57.41 dBm VBW 3 MHz
-5 dBm 5.14933868 CH=z SWT 5 ms Unit dBrm

15

10

-10

-Zn

-30

-40

—D1l -47.2 dBm
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o oy N
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Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 13:58:33



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dPm -56.59% dBm VBW 3 MHZz
-5 dBm 5.088¢7735 GH=z SWT 5 ms Unit dBm
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Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: l6.MATY.2014 13:57:52



Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 17-10dB

external attenuator =7

5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —69.63 dBm VBW 3 MHz
-5 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm

15

10

-10

-Zn

-30

-40

-0

-60

—DZ -67.2 <dBm

=70

-80 i

_g85

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 13:55:52



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 10 dB
15 dPm -67.46 dBm VBW 3 MHZz
-5 dBm 5.08555150 GH=z SWT 5 ms Unit dBm

15

10

-10
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-40
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Start 4.5 GHz 68 MHz/ Stop 5.18 GH=z

Date: l6.MATY.2014 13:56:44



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

05-16-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.245 GHz Output power setting: 17-10dB
external attenuator = 7

5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm -56.12 dBm VBW 3 MHz

-5 dBm 5.3676953% GH=z SWT 5 ms Unit dBrm
15
10

o]
-10
-z0a
-30
=40 l

fﬁ}/47.§\}§\im
-50

iﬂ@%wﬂ
-&0
-70
T2

-80
-85

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16
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Test Date: 05-16-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 17-10dB

external attenuator =7

5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 10 dB
¥ 15 dBm —67.52 dBm VBW 3 MHz

-5 dBm 5.36028257 CH=z SWT 5 ms Unit dBrm
15
10
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-10
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-30
-40
-50
-&0
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- D2 -67.2 dBm I S— |

-70
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-80
-85

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 13:51:03



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Max/Ref
5 dBm

-15 dBm

05-16-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

Low Channel Transmit = 5.170 GHz Output power setting: 0 — 10dB
external atten. =-10

5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
-65.24 dBm VBW 3 MHz
5.15018036 GHz SWT 5 ms unit dBm
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a

D1 -47

.2 dBm M

T

&
D Lo
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=3

Center

5.15 GHz 6 MHz/ Span 60 MHz

Date: 16 .MAY.2014 11:49:21



<é%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB

5 dBm -63.37 dBm VBW 3 MHz
-15 dBm 5.09022044 GHz SWT 5 ms unit dBm
-1
-2
-3
-4
D1 -47.2 dBm
-5 (
-6 1 f\)
5 ’AMJM“N“NAw%mwvAuuMAquwwhw
MN_/WLMMWV
-8
-9 Ft
9 |
Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 16.MAY.2014 11:50:23



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.170 GHz Output power setting: 0 — 10dB
external atten. =-10
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB
5 dBm -78.07 dBm VBW 3 MHz
-15 dBm 5.15000000 GHz SWT 5 ms Unit dBm

"’ / N
N T
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Center 5.15 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2014 11:45:22



<%%> Max/Ref Lvl Marker 1 [T1] RBW 1 MHz RF Att 0 dB

5 dBm -74.93 dBm VBW 3 MHz

-15 dBm 5.09140281 GHz SWT 5 ms unit dBm
-1
-2
-3
-4
-5
-6
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! l

—D2 -74.2 dBm > i
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Start 4.5 GHz 68 MHz/ Stop 5.18 GHz

Date: 16.MAY.2014 11:47:09



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 0 — 10dB
external atten. =-10
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —63.73 dBm VBW 3 MHz
-15 dBm 5.12138277 GH=z SWT 5 ms Unit dBrm
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Date: 16.MAY.2014 15:55:26



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 0 — 10dB
external atten. =-10
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —74.45 dBm VBW 3 MHz
-15 dBm 5.12138277 GH=z SWT 5 ms Unit dBrm
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Start 4.5 GHz 76.75 MHz/ Stop 5.2675 GH=z

Date: 16.MAY.2014 15:53:51



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 6 — 10dB
external atten. = -4
5 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —64.25 dBm VBW 3 MHz
-15 dBm 5.149263%28 GH=z SWT 5 ms Unit dBrm

-10

-20
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-40

—D1 -47.2 dBm
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Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 12:56:00



Max/Ref ILwvl
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-15 dBm
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-6d4.20 dBm VBW
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Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 6 — 10dB
external atten. = -4
5 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm -76.79% dBm VBW 3 MHz
-15 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

—Dz -74.2 dBm

-80

=50 i

_og

Center .15 GHz o MHZ/ Span o0 MHZ

Date: 16.MAY.2014 12:55:16



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm -75.14 dBm VBW 3 MHZz
-15 dBm 5.080l3226 CH=z SWT 5 ms Unit dBm

-10

-zn

-30

-40

-50

-&0

=70

—Dz -74.2 dBm

T

-80

-850 F

_gg

Center 4.84 GHz o3 MHz/ Span ¢80 MH=z

Date: l6.MATY.2014 12:54:1%9



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 6 — 10dB
external atten. = -4
5 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm —64.62 dBm VBW 3 MHz
-15 dBm 5.35458%18 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

—D1 |-47.2 dBm

-50

-&0

=70

-80

=50

_og

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 13:07:38



Test Date: 05-16-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.245 GHz Output power setting: 6 — 10dB
external atten. = -4
5 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REW 1 MHZ RF Att 0 dB
¥ 5 dBm -75.23 dBm VBW 3 MHz
-15 dBm 5.40027054 GH=z SWT 5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

Dz -74.2 JdBm

L I

-80

=50

_og

Start 5.225 GHz 23.5 MHz/ Stop 5.46 GHz

Date: 16.MAY.2014 13:006:35



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 12.5
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3dB (MIMO) =-26.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -29.56 dBm VEW 3 MHz
0 dbBm 5.14975952 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -29.56 dEn|
5.14%75952 GHz
1o I T 1.7¢ d=r

O &g%M@Wz

-10

-2z0

—D1 -Z¢g.2 <Bm

-30

-40

=50

-60

=70

-80

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 15:01:57



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

20 dBm -44.42 dBm VBW 3 MH=z
0 dBm 5.10731463 GHz SWT 5 ms Unit dBm
20
¥Yo|l[T1] —44 .42 dBr
5.107314/63 cHz
10 I T1] Z.585 dBd
5.19000000fé§ﬁ
0
-10
-20
- D1 -24d.2 dBm
-30
-40 5
-50
-60
=70
T1
-80
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 15:00:47



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 12.5
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -46.53 dBm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -44.53 dBEn|
5.15000000 GHz
1o I T —T.45 d=q

5.13000000 GH=z

—

-10

-2z0

-30

-40

| 72 —4d.2 dBm /f/;hwwww/”
-50

-60

=70

-80

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 14:58:27



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
20 dBm -56.51 dBm EBW 3 MH=z
0 dBm 5.125811eZ2 GH=z SWT 5 ms Unit dBm
20
¥Yo|l[T1] —58.51 dBr
5.125811¢2 GH=z
10 I T1] —&.87 ded
5.12000000 GHz
a
-10
-20
-30
-40
D2 —44d.2 dBm
-50
Y
-60
=70
Tl
-80
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014

14:5%9:20



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 14
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 30 dBm -32.97 dBm VEW 3 MHz
0 dbBm 5.149515%04 GH=z SWT 5 ms Unit dBm
30
¥2|[T1] -34.97 dBEn|
5.149513904 GHz
20 I T T.37 IBo

5.20000000 GH=z

10

-10

-20

—D1 -24g.2 dBm

-30

J

=50

-60

=70

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 14:34:41



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

30 dBm -43.94 dBm VBW 3 MH=z
0 dBm 5.12959%20 GHz SWT 5 ms Unit dBm
30
¥Yo|l[T1] —43 .94 dBr
E.12959%20 CHz
20 I T1] .45 dBd
£.200000/00 cHz
10
1
0
-10
-20
L D1 -24d.2 dBm
-30
-40 =
-50
-60
T1
=70
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 3.JUN.2014 14:35:37



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 14
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 30 dBm -51.33 dBEm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
30
¥2|[T1] -51.33 dBEn|
5.15000000 GHz
20 I T —5.1¢ d=q

5.20000000 GH=z

10

-10

-20

-30

-40

Dz -44.2 <dBm

=50

-60

=70

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 14:37:12



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
30 dBm -55.91 dBm EBW 3 MH=z
0 dBm 5.13529%058 GH=z SWT 5 ms Unit dBm
30
¥Yo|l[T1] —55.91 dBr
5.13529058 GHz
20 I T1] —E.76 dBd
5.20000000 GHz
10
a
-10
-Z20
-30
-40
—D2 —44¢.2 dBm
-50
2|
o wf“/‘
Tl
_70 ‘
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

3.JUN.2014

14:36:24



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 14
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-26.2 dBm

Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
. 20 dBm -42.01 dBm VBW 3 MH=z
0 dBm 5.35350701 GH= SWT 5 ms Unit dBm
20
¥2|1T1] -42.01 dBn

5.35350701 GHz
10 I TT1] T.T7 dEn

m 5.23000000 GHz
0

-10

-2z0

—D1 -Z¢g.2 <Bm

-30

-40

=50

-60

=70

Fz

—-80 ‘
Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 3.JUN.2014 12:40:49



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 2 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 14
40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 2 dBi antenna gain
—3 dB (MIMO) =-46.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
3 20 dBm -56.57 dBm VBW 3 MAZ
0 dBm 5.35000000 GHz SWT 5 ms Unit dBm
20
Y| [17T1] —-5d8.57 dBr
£.35000000 cHz
10 I TT1] “E.55 deq

5.23000000 GHz

(¥

-10

-2n

-30

-40

—DZ -4¢g.2 <dBm

-50

-60

=70

Fz

-80

Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 3.JUN.2014 12:39:39



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 11.5
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -32.07 dBm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -34.07 oBn|
5.15000000 GHz
1o I T 0.5 dBr

5 f g B@QWQ%Z

-10

-2z0

—D1 -27.2 dBm

-30

-40

=50

-60

=70

-80

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 12:58:07



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

20 dBm -45.07 dBm VBW 3 MH=z
0 dBm 5.12320641 GHz SWT 5 ms Unit dBm
20
¥Yo|l[T1] —45.07 dBr
5.123206/41 cHz
10 I T1] .54 dBd
£.190000/00
0
-10
-20
- D1 -27.2 JdBm
-30
-40
M
-50
-60
=70
T1
-80
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 3.JUN.2014 12:56:13



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 11.5
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -47.24 dBm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -47%.24 oBEn
5.15000000 GHz
1o I T —10.65 oBo
5.19000000 GHz
0
-10 W\%[Vd\mv

-2z0

-30

-40

Dz -47.2 <dBm

=50

-60

=70

-80

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 12:54:11



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
20 dBm -57.36 dBm EBW 3 MH=z
0 dBm 5.12723447 GHz SWT 5 ms Unit dBm
20
¥Yo|l[T1] —57.36 dBr
5.12723447 GHz
10 I T1] —7 .66 de
5.12000000 GHz
a
aa
-10
-20
-30
-40
—D2 —47.2 dBm
-50
2
. | —~Y
=70
Tl
-80
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

3.JUN.2014

12:54:59



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 14
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
30 dBm -34.55 dBm VBW 3 MH=Z
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBr
20
¥o|(T1] -34.55 dBn
5.15000000 GHz
20 FTITTI] 7,97 &En
5.20000000 GH=z
10
M
a
-10
-20
—0l1 —27.2 dBm . @5
-30
v
-40
-50
-60
Fl
-70
Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 14:43:36



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

30 dBm -42.64 dBm VBW 3 MH=z
0 dBm 5.13885772 GHz SWT 5 ms Unit dBm
30
¥Yo|l[T1] —47.64 dBr
E.13885772 CHz
20 I T1] 105 dBn
£.200000/00 cHz
10
0
-10
-20
L D1 -27.2 dBm
-30
-40 £
\ 4
-50
-60
T1
=70
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 3.JUN.2014 14:=:42:21



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 14
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 30 dBm -51.72 dBEm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
30
¥2|[T1] -51.72 oBEn|
5.15000000 GHz
20 I T 5 .50 d=d

5.20000000 GH=z

10

-10

-20

-30

-40

Dz -47.2 dBm

=50

-60

=70

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 14:40:09



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
30 dBm -56.17 dBm EBW 3 MH=z
0 dBm 5.13458%18 CH=z SWT 5 ms Unit dBm
30
¥Yo|l[T1] —58.17 dBr
5.134589%518 GHz
20 I T1] —E.60 dBd
5.20000000 GHz
10
a
-10
-Z20
-30
-40
—D2Z —47.2 dBm
-50
2|
-50 WNM}MV!
Tl
_70 ‘
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

3.JUN.2014

14:41:23



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 14
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
—3dB (MIMO) =-27.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -44.00 dBm VEW 3 MHz
0 dbBm 5.35300601 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -44.00 B
5.35300601 GHz
1o I T 703 IBn

(fw“&%“ 5.23000000 GHz
0

-10

-2z0

—D1 -27.2 dBm

-30

-40 >

=50

-60

=70

Fz

—-80 ‘
Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 3.JUN.2014 13:02:19



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 3 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 14
40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 3 dBi antenna gain
-3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
3 20 dBm -57.37 dBm VBW 3 MAZ
0 dBm 5.35000000 GHz SWT 5 ms Unit dBm
20
Y| [17T1] -57.37 dBq
£.35000000 cHz
10 I TT1] —= .17 ded

5.23000000 GHz

Y i

-30

-40

—D2 —-47.2 dBm

-50

-60

=70

Fz

-80

Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 3.JUN.2014 13:01:12



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 4
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 10 4B
' 20 dBm -32.07 dBm VEW 3 MHz
0 dbBm 5.15000000 GH=z SWT 5 ms Unit dBm
20
¥2|[T1] -34.07 oBn|
5.15000000 GHz
1o I T 0.5 dBr

5 f g B@QWQ%Z

-10

-2z0

—D1 -27.2 dBm

-30

-40

=50

-60

=70

-80

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 12:58:07



Max/Ref ILwvl

10 dBPm

-10 dBm

10

Marker 2 [T1]

REW

-54.20 dBm VBW
5.11562761 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 0 de

Unit dBm

-10

-20

-30

- 40— 1T—40=2—=Pm

=50

-60

=70

-80

-20

Fl

Date:

Start 4.5 GHz

3.JUN.2014

13:23:38

71 MHz/

Stop .21 GH=z



Test Date: 06-03-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 4
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -60.98 dBm VBW 3 MH=Z

=10 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
10

o]
-10
-Z20
-30
-40
-50
76O—D A=) - \jBJ.I.n
-70a
-80

Fl

-g0

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 3.JUN.2014 13:20:21



Max/Ref ILwvl

10 dBPm

-10 dBm

10

Marker 2 [T1]

REW

-66.08 dBm VBW
5.12581162 GHz SWT

1 MH=
3 MH=z

5 ms

RF Att 0 de

Unit dBm

-10

-20

-30

-40

=50

=70

-80

-20

Fl

Date:

Start 4.5 GHz

3.JUN.2014

13:21:07

71 MHz/

Stop .21 GH=z



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 8
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -44.25 dBm VBW 3 MH=Z
=10 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
10
¥o|(T1] —-44.25 dBn
5.15000000 &
0 ™52,
Y1 [T1] -J¥6Z2 dBrj

5.20000000 GH=z

-10

-Z0

-30

El Kl
-0+ E3= TCOITr

=0 T V|

-60

=70

-80

-50

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 14:36:45



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
10 dBm -50.86 dBm VBW 3 MH=z
—-10 dBm 5.13601202 GHz SWT 5 ms Unit dBm
10
¥Yo|l[T1] —50.86 dBr
5.13601z202 %
0 I T1] 077 HB
£.200000/00 CHz
-10
-20
-30
-4 0—=3 40 =Ry
4
-50
-60
=70
-80
T1
-50
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

4.JUN.2014

14:35:31



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 8
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBpV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -60.35 dBm VBW 3 MH=Z
=10 dBm 5.15000000 GH=z SWT 5 ms Unit dBr
10
o]
-10 %;

-Z0

-30

-40

-0

=70

-80

-50

Center 5.15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 14:33:00



Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 0 dB

10 dBm -66.03 dBm VBW 3 MH=z
—-10 dBm 5.000841¢8 GHz SWT 5 ms Unit dBm
10
¥3|[T1] —68.03 dBr
£.000841/68 cHz
0 I T1] —T.1T dBd
£.200000/00 cHz
< 1
1 2| [T1] -61./60
5.13577154 ¢Hz
-20
-30
-40
-50
-6 0= i =Hr =
E mﬁmfwfw
=70
-80
T1
-50
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 14:33:56



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 11
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-40.2 dBm

Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -43.5¢ dBm VBW 3 MH=Z

=10 dBm 5.14041082 GH=z SWT 5 ms Unit dBr
10

o]
-10
-Z20
-30
- 40— =

1
_50 !
-&60
-70a
-80
Fl

-g0

Center 5.15 GHz 25 MH=z/ Span 250 MH=z

Date: 4.JUN.2014 14:28:42



Max/Ref Lwvl Marker 1 [T1] REW 1 MH=Z RF Att 0 dB
10 dBPm -52.38 dBm VBW 3 MHZz
-10 dBm 5.11686373 GH=z SWT 5 ms Unit dBm
10
a
-10
-20
-30
-40—b1—+4 e
- viwgtj
-60
-70
-80
Fl
-50
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014

14:27:47



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 11
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 1 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -60.24 dBm VBW 3 MH=Z
=10 dBm 5.1467434% GH=z SWT 5 ms Unit dBr
10
o]
-10
-Z20 f!
-30
-40
-50
1
-60=5 (=a* =t X
-70a
-80
Fl
-g0
Center 5.15 GHz 25 MH=z/ Span 250 MH=z

Date: 4.JUN.2014 14:25:13



10 dBm
-10 dBm

10

Max/Ref Lwvl Marker 1 [T1]
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-64.38 dBm VBW
5.07986%974 GHz SWT

1 MH=
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5 ms

RF Att 0 de

Unit dBm
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=70

-80

-20

Fl

Start 4.5 GHz

Date: 4. JUN.2014

14:26:28

71 MHz/

Stop .21 GH=z



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 16 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 11
40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
—3 dB (MIMO) =-40.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REBEW 1 MH=Z RF Att 0 dB
10 dBm -495.91 dBm VBW 3 MH=z
-10 dBm 5.3582965% GH= SWT 5 ms Unit dBrm
10
¥2|[T1] -49.91 4Bm
¥$wa%u 5.35829659 GHz
0 I TT1] .89 J&q
5.23000000 GHz
-10
-20
-30
- 40— e
2
_50 v
-60
-70
-80
72
g0 ‘
Start 5.21 GH=z 25 MH=z/ Stop 5.46 GHz

Date: 4.JUN.2014 14:43:15



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 16 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 11
40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 16 dBi antenna gain
-3 dB (MIMO) =-60.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
: 10 dBm -61.95 dBm VBW 3 MAZ
—-10 dBm 5.300300c0 GHz SWT 5 ms Unit dBm
10
Y| [17T1] -61.95 dBr
£.36030060 GHz
0 I TT1] .37 dBd

5.23000000 GHz

|

-30

-40

=50

Y I E ) S—
=70
-80
Fz
,90 ‘
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 4.JUN.2014 14:44:02



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 0.5-2dB
external atten. =-1.5
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3 dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
¥ 13 dBm -53.26 dBm VBW 3 MHz
-7 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
13
10 Yol e 5226
5.15000000 GHz
. Y1l1T1] -11.89 dBq
5.15000000 GHz
1 W
Vv
-Z20
-30
-40
—D1 —-47.2 dBm
-50 -
‘l’
-60
-70
-80
FlL
-87
Center .15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 13:20:37



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

13 dBm -56.37 dBm VBW 3 MH=z
-7 dBm 5.10328e57 GHz SWT 5 ms Unit dBm
13
10 Yol e 537 B
£.10328657 CHz
. Y1l1T1] -3.19 dpm
£.150000/00 cHz
1
_10 m
-20 ;
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-40
- D1 -47.2 dBm
-50
2
&0 M
-70
-80
T1
-87
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 13:15%:3%9



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 0.5-2dB
external atten. =-1.5
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
¥ 3 dBm —67.25 dBm VBW 3 MHz
-7 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm

3
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-20 S e
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Center .15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 13:13:56



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

3 dBm -68.32 dBm VBW 3 MH=z
-7 dBm 5.040681360 GHz SWT 5 ms Unit dBm
3
0 Yol e G 32D
£.04068136 cHz
L Y1l1T1] —20.61 dBr
£.150000/00 cHz
-20 2
-30
-40
-50
-60
2
- D2 —-67.2 dBm 7
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 13:16:45



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks
ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted
Craig B / Paul
RBW =1 MHz
Detector = Peak

Channel 0

Mid Channel Transmit = 5.200 GHz

40 MHz BW
Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

VBW > 3 MHz

Trace = Max Hold

ESN# 000456C560B4

Output power setting: 3.5-2dB
external atten. = 1.5

Band-edge = 5.150 GHz

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
5 13 dBm -53.93 dBm VBW 3 MHz
-7 dBm 5.14951504 GHz SWT 5 ms Unit dBrm
13
10 Yol e 5253
5.14%951%04 GHz
. Y1l1T1] -7.17 dBnm
5.20000000 GH=z
1
&,
-10
-20
-30
-40
—D1 —-47.2 dBm
-50 -
M
-50
-70
80
FlL
-87
Center .15 GHz 12 MH=z/ Span 120 MH=z

Date:

4.JUN.2014

13:35:33



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB

13 dPm -56.20 dBm VBW 3 MH=z
-7 dBm 5.13743487 GHz SWT 5 ms Unit dBm
13
10 v 13 S92 0B
5.13743/487 GHz
. Y1l1T1] -g.81 dpm
5.20000000 Gle
-10
-20
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-40
—D1 —-47.2 dBm
-50
x%yWMﬁj
-&60
-70
-80a
Fl
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 13:34:0%



Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 23 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 3.5-2dB

external atten. = 1.5

40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 4 [T1] REW 1 MHZ RF Att 10 dB
3 13 dBm -67.41 dBm VEW 3 Mz
-7 dBm 5.13160321 GHz SWT 5 ms Unit dBrm
13
10 LERES R R Tt
5.13160321 GHz
. Y1l1T1] -19.79 dBq
5.20000000 GHz
Yal1T1] -67.87 dBr

-10 | -
e == e i
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Center .15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 13:31:18



Max/Ref Lwvl Marker 3 [T1] REW 1 MH=Z RF Att 10 dB
13 dBm -68.91 dBm VBW 3 MH=z
-7 dBm 5.00084168 GHz SWT 5 ms Unit dBm
13
10 ¥l [T1] G —Er
£.000841/68 cHz
. Y1l1T1] —17.56 dBr
£.200000/00 cHz
Vol [T1] —69.14 dBr
-10 R Aaa= =St 2
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks
ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted
Craig B / Paul
RBW =1 MHz
Detector = Peak

Channel 0

High Channel Transmit = 5.230 GHz

40 MHz BW
Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

VBW > 3 MHz

Trace = Max Hold

ESN# 000456C560B4

Output power setting:5-2dB
external atten. = 3

Band-edge = 5.150 GHz

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
13 dBm -55.41 dBm VBW 3 MHz
-7 dBm 5.148¢1723 GH=z SWT 5 ms Unit dBrm
13
e Yo TP e
5.14861723 GH=z
. Y1l1T1] —g.74 dbrm
WOOO GHz
-10
-Z20
-30
-40
—D1 —-47.2 dBm
-50
2)
-50 M
-70
-80
F[L
-87
Center .15 GHz 25 MH=zZ/ Span 250 MH=z

Date:

4.JUN.2014

153:44:05



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
13 dPm -57.28 dBm VBW 3 MH=z
-7 dBm 5.0634463% GH=z SWT 5 ms Unit dBm
13
10 Yol e 57 i
5.06344685% GHz
a
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—D1 —-47.2 dBm
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. A
-70
-80a
Fl
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:

4.JUN.2014

13:42:34



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = RMS Trace = Average 200 traces

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.230 GHz Output power setting: 5-2dB
external atten. =3

40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
3 13 dBm -67.25 dBm VBW 3 MAZ
-7 dBm 5.14751503 GHz SWT 5 ms Unit dBm
13
10 Yol e G H =Bt
£.14751503 cHz
. Y1l1T1] -17.91 dBr
£.23000000 cHz
Y3|[1T1] -68.37 dBr
_10 5-15UUUUUU i
,20 m
-30 i
-40
-50
-60
2
- Dz -67.2 dBm ¥
-70
-80
il
-87
Center .15 GHz 25 MH=zZ/ Span 250 MH=z

Date:

4.JUN.2014 13:39:00



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 10 dB
13 odbPm —-68.92 dBm EBW 3 MH=z
-7 dBm 5.000841e8 CH=z SWT 5 ms Unit dBm
13
He R 6692 —ciBr
5.00084168 GHz
a
-10
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-40
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-&60
D2 -67.2 dEm 2
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-87
Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date:
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.230 GHz Output power setting: 5-2dB
external atten. =3

40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
—3dB (MIMO) =-47.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
3% 13 dBm -56.90 dBm VBW 3 MHZ

-7 dBm 5.36030060 GH=z SWT 5 ms Unit dBrm
13
10 h 4 o 1

[Tl] S0
5.36030060 GHz
Y1l1T1] -8.75 dBm

5.23000000 GHz
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-40
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-80
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Fz

Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date: 4.JUN.2014 13:48:32



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014
Cambium Networks

ePMP 5.1 STA UNII with 23 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul
RBW =1 MHz
Detector = RMS
Channel 0

High Channel Transmit = 5.230 GHz

40 MHz BW

VBW > 3 MHz

Trace = Average 200 traces
ESN# 000456C560B4
Output power setting: 5-2dB
external atten. =3
Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 23 dBi antenna gain
-3 dB (MIMO) =-67.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 10 dB
¥ 13 dBm —68.46 dBm VBW 3 MHz
-7 dBm 5.359275%%c0 GH=z SWT 5 ms Unit dBrm
13
10 b4 13 oro——br
5.35979%60 GHz
. Y1l1T1] -17.91 dBr
5.23000000 GHz
-10
720m
-30 ]
-40
-50
-60
Dz -67.2 dBm
-70 s —
-80
T2
,87 ‘
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz

Date:

4.JUN.2014

13:406:02



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 1 — 10dB
external atten. = -9
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -59.6% dBm VEW 3 Mz
-15 dBm 5.14903808 GHz SWT 5 ms Unit dBrm
. Y| [17T1] -59.63 dBr
5.14903808 GHz
Y1l1T1] —19.41 dBr

-10 o T
E R e e

w

-20
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Date: 4.JUN.2014 09:459:16



Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm —-65.46 dBm EBW 3 MH=z
-15 dBm 5.12605210 GH=z SWT 5 ms Unit dBm
. ¥Yo|l[T1] —65.46 dBr
5.12605210 GHz
Y1l1T1] —17.56 dBr
_10 5-1“UUUUUU \_TH
1
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4.JUN.2014
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Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Low Channel Transmit = 5.190 GHz Output power setting: 1 — 10dB
external atten. = -9
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -74.42 dBm VEW 3 Mz
-15 dBm 5.15000000 GH=z SWT 5 ms Unit dBrm
. Y| [17T1] -74.42 dBq
5.15000000 GHz
Y1l1T1] -30.24 dBr

-10 o T
E R e e

-20

-40

-50

-&0

-70
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=50 i

_og

Center .15 GHz 12 MH=z/ Span 120 MH=z

Date: 4.JUN.2014 09:42:32



Max/Ref Lwvl Marker 4 [T1] REW 1 MH=Z RF Att 0 dB

E dBm -76.89 dBm VBW 3 MH=z
-15 dBm 5.000841¢8 GHz SWT 5 ms Unit dBm
. Ya|l[T1] -76.89 dBr
£.000841/68 cHz
Y1l1T1] —28.03 dBr
_10 5-1“UUUUUU \Jﬂ
Vol [T1] —77.27 dBr
20 5.12294593 cHz
V3| [T1] —77.43 dBr
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Start 4.5 GHz 71 MH=z/ Stop 5.21 GH=z

Date: 4. JUN.2014 05:44:33



Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 5 — 10dB
external atten. = -5
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -58.84 dBm VEW 3 Mz
-15 dBm 5.14975552 GHz SWT 5 ms Unit dBrm
. Y| [17T1] -58.84 dBr
5.14975952 GHz
Y1l1T1] -14.838 dBq

-10 g angs g s,
W

-20
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Center .15 GHz 12 MH=z/ Span 120 MH=z
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Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB

E dBm -63.97 dBm VBW 3 MH=z
—-15 dBm 5.10756511 GH=z SWT 5 ms Unit dBm
. ¥Yo|l[T1] —63.97 dBr
E.10755511 cHz
Y1l1T1] —17.72 dBr
_10 5- LS L ) g L \;I:g%'f]
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Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
Mid Channel Transmit = 5.200 GHz Output power setting: 5 — 10dB
external atten. = -5
40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 3 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -74.60 dBm VEW 3 Mz

-15 dBm 5.13352705 GHz SWT 5 ms Unit dBrm

. ¥Y3([17T1] -74.60 dBr
5.1335270% GHz

Y1l1T1] -268.29 dBr
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Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB

E dBm -77.20 dBm VBW 3 MH=z
-15 dBm 5.04068136 GHz SWT 5 ms Unit dBm
. ¥Yo|l[T1] -77.20 dBr
£.04068136 cHz
Y1l1T1] —23.96 dBr
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Test Date: 06-04-2014

Company: Cambium Networks
EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain
Test: Operating Band-edge Measurement - Conducted
Operator: Craig B / Paul
Comment: RBW =1 MHz VBW > 3 MHz
Detector = Peak Trace = Max Hold
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 6.5-10dB
external atten. =-3.5
40 MHz BW Band-edge = 5.150 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -62.3% dBm VEW 3 Mz
-15 dBm 5.1459515%8 GHz SWT 5 ms Unit dBrm
. Y| [17T1] -67.38 dBq
5.14599198 GHz
Y1l1T1] -14.17 dBq
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Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm -65.63 dBm VBW 3 MHZz
-15 dBm 5.062304¢l1 GH=z SWT 5 ms Unit dBm

¥Yo|l[T1] —65.63 dBr
5.06230461 GHz
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Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces
Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 6.5-10dB

external atten. =-3.5

40 MHz BW Band-edge = 5.150 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
Y 5 dBm -74.24 dBm VEW 3 Mz

-15 dBm 5.14625251 GHz SWT 5 ms Unit dBrm

. Y| [17T1] -74.24 dBr
5.14625251 GHz

Y1l1T1] —24.72 dBq]
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Max/Ref Lwvl Marker 2 [T1] REW 1 MH=Z RF Att 0 dB
5 dBm -76.76 dBm EBW 3 MH=z
-15 dBm 5.0011z2224 GH=z SWT 5 ms Unit dBm
. ¥Yo|l[T1] -78.76 dBr
5.00112224 GH=z
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

06-04-2014

Cambium Networks

ePMP 5.1 STA UNII with 30 dBi antenna gain
Operating Band-edge Measurement - Conducted

Craig B / Paul

RBW =1 MHz VBW > 3 MHz

Detector = Peak Trace = Max Hold

Channel 0 ESN# 000456C560B4

High Channel Transmit = 5.230 GHz Output power setting: 6.5-10dB
external atten. =-3.5

40 MHz BW Band-edge = 5.350 GHz

Peak limit = 74 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
—3 dB (MIMO) =-54.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
5% 5 dbm —64.33 dBm VBW 3 MHz
-15 dBm 5.35875760 GHz SWT 5 ms Unit dBrm
. Y| [17T1] -64.33 dBr
5.35879760 GHz
Y1l1T1] -14.338 dBq
—lom = RS A ===
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—D1 -54.2 dBm
-50 =
L
-70
80
-50 =
—g5 ‘
Start 5.21 GHz 25 MH=z/ Stop 5.46 GHz
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Test Date: 06-04-2014

Company: Cambium Networks

EUT: ePMP 5.1 STA UNII with 30 dBi antenna gain

Test: Operating Band-edge Measurement - Conducted

Operator: Craig B / Paul

Comment: RBW =1 MHz VBW > 3 MHz
Detector = RMS Trace = Average 200 traces

Channel 0 ESN# 000456C560B4
High Channel Transmit = 5.230 GHz Output power setting: 6.5-10dB
external atten. =-3.5

40 MHz BW Band-edge = 5.350 GHz

Average limit = 54 dBuV/m — 95.2 (3 meter distance) — 30 dBi antenna gain
-3 dB (MIMO) =-74.2 dBm

> Max/Ref Lwvl Marker 2 [T1] REW 1 MHZ RF Att 0 dB
3 5 dBm ~75.48 dBm VBW 3 MAZ
—-15 dBm 5.439959%2 GHz SWT 5 ms Unit dBm
. Y| [17T1] -758.438 dBq
E£.43995%5%2 cHz
Y1l1T1] —24.87 dBq
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